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TEST REPORT CERTIFICATION

Applicant : Pegatron Corporation
Manufacturer : Pegatron Corporation
EUT Description : Multimedia Sharing Device
FCCID : VUIPOGOPLUG
(A) Model No. : Pogoplug PRO
(B) Serial No. : N/A
(C) Brand : Pogoplug
(D) Power Supply AC 100 ~ 240V, 50/60Hz
(E) Test Voltage : AC 120V/60Hz

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2009
And ANSI C63.4/2003

(FCC 47 CFR Part 15C, §15.207 and §15.209 and §15.247)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 Subpart C limits.

The measurement results are contained in this test report and AUDIX Technology Corporation
1s assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the requirements of FCC Part
15 standards.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test:  Aug. 30 ~ Sep. 27, 2010 Date of Report:  Sep. 29, 2010

Producer: o g k)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
Serial Number
Brand

FCCID

Applicant

Manufacturer

Wireless Half Mini Card

Fundamental Range

Frequency Channel

Radio Technology

Data Transfer Rate

Antenna Gain

Multimedia Sharing Device
Pogoplug PRO

N/A

Pogoplug
VUIPOGOPLUG

Pegatron Corporation

SF., No. 76, Ligong ST., Beitou District,
Taipei City 112, Taiwan

Pegatron Corporatioin

No. 400, Sec. 7, Chengde Rd., Beitou District,
Taipei City 112, Taiwan

AzureWave, AW-NE762H
Model No. RT3090, 802.11b/g/n
(Module Approval,
FCC ID: VQF-RT3090-1T1R
IC ID: 7542A-RT30901TIR)

2400MHz ~ 2483.5MHz

802.11b/g: 11 channels

802.11n-HT?20: 11 channels
802.11n-HT40: 7 channels

802.11b: CCK(11, 5.5Mps), QPSK(2Mbps),
BPSK(1Mbps)
802.11g/n: OFDM Modulation

802.11b: 1/2/5.5/11Mbps
802.11g: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 150Mbps

4.9dBi (Peak)

AUDIX Technology Corporation  Report No. EM-F990975
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Ethernet Cable : Non-Shielded, Detachable, 2.0m
Power Cord : Non-Shielded, Detachable, 1.8m
Date of Receipt of Sample Aug. 17,2010
Date of Test : Aug. 30 ~ Sep. 27, 2010
Antenna Information
Antenna Part Antenna Peak Gain W/ Cable loss (dBi)
Manufacture - -
Number Type Frequency (MHz) Max Gain (dBi)
WPB107 2.4GHz 4.5dBi (peak)
Minil.13(Black) Film :
Antema with UNIHIN Antenma 2.45GHz 5.2dBi (peak)
MHF L100mm 2.5GHz 5.2dBi (peak)
WPB107 2.4GHz 4.9dBi (peak)
Minil.13(White) Film :
Antonma with UNIHIN Antenna 2.45GHz 5.3dBi (peak)
MHF L70mm 2.5GHz 5.2dBi (peak)

AUDIX Technology Corporation  Report No. EM-F990975



FCC ID. VUIPOGOPLUG  Page 7 of 141

1.2. Tested Supporting System Details
[ONLY FOR CONDUCTED EMISSION MEASUREMENT]

1.2.1.

1.2.2.

1.2.3.

1.2.4.

PC SYSTEM (LINK TO EUT)

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Power Cord

157 LCD MONITOR

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
D-Sub Cable

AC Adapter

Power Cord
PRINTER

Model Number
Serial Number
BSMI ID
FCCID
Manufacturer
USB Cable
AC Adapter

Power Cord
KEYBOARD

Model Number
Serial Number
BSMI ID
FCCID
Manufacturer
Data Cable

SHNGC-M003MT

SGHO014R6GM
By DoC
R33001
HP (Brand: HP)

Non-Shielded, Detachable, 1.8m

D5063
CN206A6018
ARSLMS562H
R33037

Top Victory Electronics (Fujian) Co., Ltd.
Shielded, Detachable, 1.8m

Bonded two ferrite cores
Delta, M/N ADP-40TB
BSMI ID 3892D142

Cord: Shielded, Undetachable, 1.8m
Bonded a ferrite core
Non-Shielded, Detachable, 1.8m

HP DJ D2360
TH71H12164
R33001

By DoC

HP (Brand: HP)

Shielded, Detachable, 1.8m

HP, M/N 0957-2119
BSMI ID R33030

Cord: Non-Shielded, Undetachable, 1.8m
Non-Shielded, Detachable, 0.5m

KB-0316

BAUELOHVBYDOK?7

R33001
by DoC
HP (Brand: HP)

Non-Shielded, Undetachable, 1.8m

AUDIX Technology Corporation

Report No. EM-F990975
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1.2.5. USB MOUSE

Model Number : M-UAE96
Serial Number : FATSKOKS8FYKAEV
FCCID : by DoC
BSMI ID : T41126
Manufacturer : HP (Brand: HP)
Data Cable : Shielded, Undetachable, 1.8m
1.2.6. USB STORAGE MEDIA #1
Model Number : USM64U2
Serial Number : N/A
FCCID : By DoC
BSMI ID : D33021
Manufacturer : SONY (Brand: Micro Vault)
Data Cable : Shielded, Detachable, 1.5m
1.2.7. USB STORAGE MEDIA #2 (LINK TO EUT)
Model Number : N/A
Serial Number : N/A
Manufacturer : TDK
Capacity : 4GB
1.2.8. USB STORAGE MEDIA #3 (LINK TO EUT)
Model Number : N/A
Serial Number : N/A
Manufacturer : Agilent Technologies
Capacity : 1GB
1.2.9. USB STORAGE MEDIA #4 (LINK TO EUT)
Model Number : N/A
Serial Number : N/A
Manufacturer : SONY
Capacity : 8GB
1.2.10. USB STORAGE MEDIA #5 (LINK TO EUT)
Model Number : N/A
Serial Number : N/A
Manufacturer : SONY
Capacity : 8GB

AUDIX Technology Corporation  Report No. EM-F990975
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[ONLY FOR RF CONDUCTED MEASUREMENT]
1.2.11. NOTEBOOK PC

Model Number : PP2130

Serial Number : 5Y32KSQZ40ME

BSMI ID : 3912A556

FCCID : FCC By DoC
Manufacturer : LG (Brand Compaq)

USB Cable : Shielded, Detachable, 1.0m

1.3. Description of Test Facility

Name of Firm : AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Test Site : No. 3 Shielded Room
(C3/Semi-AC) No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang
Taipei Hsien, Taiwan

Semi-Anechoic Chamber
No. 53-11, Tin-Fu Tsun, Lin-Kou, Hsiang,
Taipei Hsien, Taiwan

May 14, 2009 Renewal on
Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

AUDIX Technology Corporation  Report No. EM-F990975



1.4. Measurement Uncertainty
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Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB

Radiation Test
, 300MHz~1000MHz +2.74dB

(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = ku.(y)

Test Item Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation  Report No. EM-F990975
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

Page 11 of 141

The following test equipment was used during the conducted emission measurement :
(No. 3 Shielded Room)

Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Test Receiver R&S ESCS 30 100337 Apr. 08, 10’ | Apr. 07, 117
2. |A.M.N. Kyoritsu KNW-244C 8-1373-5 | Jul. 21, 10° | Jul. 20, 11°
3. [L.LLS.N. Kyoritsu KNW-407 8-1370-9 |Jun. 09, 10’ [ Jun. 08, 11°
4. |Pulse Limiter R &S ESH3Z2 100041 Feb. 08, 10’ | Feb. 07, 11°

2.2. Block Diagram of Test Setup

AC POWER
PULSE LIMITER USB il;O%A;E %EDIA
TEST RECEIVER
| MULTIMEDIA SHARING DEVICE (EUT)
PC SYSTEM USB MOUSE KEYBOARD
| |
PRINTER PC SYSTEM
| | |
— : SIGNAL LINE USB STORAGE PRINTER MONITOR
—— :POWER LINE MEDIA #1 | |
L.IS.N 509 Terminator

2.3. Conducted Emission Limits (§15.207)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ 5SMHz 56 dBuV 46 dBuV
5SMHz ~ 30MHz 60 dBuV 50 dBuVvV

Remark 1.: If the average limit is met when using a Quasi-Peak detector, the EUT
shall be deemed to meet both limits and measurement with the average
detector is unnecessary.

2.: The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F990975
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2.4. Operating Condition of EUT

2.5.

2.6.

2.4.1. Setup the EUT and simulator as shown on 3.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The PC system was running test software “pogpplug” by Windows XP and
through EUT (Multimedia Sharing Device) to ping USB storage media via
USB port during the testing.

2.4.4. The other peripheral devices were driven and operated in turn during all testing.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its power cord
connected to the AC mains through an Artificial Mains Network (A.M.N.). The
other peripheral devices power cord connected to the power mains through a line
impedance stabilization network (L.I.S.N.). This provided a 50 ohm coupling
impedance for the measuring equipment. (Please refer to the block diagram of the
test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions simulators of the interface cables
should be manipulated according to FCC ANSI C63.4-2003 regulation during
conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.

All the final readings from Test Receiver were measured with the Quasi-Peak detector
and Average detector. Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was measured during this section testing and all the test results are listed in the
next pages.

EUT : Multimedia Sharing Device M/N : Pogoplug PRO
Test Date : Aug. 30,2010 Temperature : 25°C  Humidity : 529§

The details is as follows :

Reference Data No.
Mode

Neutral Line

1. #4 #3

AUDIX Technology Corporation  Report No. EM-F990975
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AUDIE TECHHOLOGY Corp. EMC Laboratory
Mao53-11, Tin-fi Teuty, Lin-kow Heiang, Taiped
County, Tawan ROC, Fost Code 24443
Tel+886-2-26092133 Fax+E26-2-26099303

Emaileme@audintech com
Data: 4 File: D:test-data'Report 20100C1MA1008:x:'C 1M 10082 10-C.EMI {6}
20 Level ((dBuv) Date: 20010-08-30
\ FCC FART-15C
- |
\ CLASS B (AV)
y1‘u‘ i |
aof 31 . 1 W |
112
Tp
0
0.1% 0.5 2 1 10 20 30
Frequency (MHz)
Site Mo.3 8hielded Room Data : 4
Condition KINW-244C Fhas=e : NEUTRATL
Limit FCC PART-1353C
Env. / Ins. zZ1l*¢ / 47% EgCg 30 (33T Engineer: Mike-FKuo
EUT : Multimedia Sharing Device
Power Rating : 12Z0%¥ac / &0H= M/N:Pogoplug PRO
Test Mode Operating
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dBE) [dBpv) (dBpV) (dEpV) (dB)
1 0.172 0.12 0.20 530.18 50.50 54,55 14.05 QF
= 0.17% 0.12 0.z20 37.03 37.35 54.55 17.20 AVERAGE
3 0.231 0.10 0.z0 4z.39 43.29 52,43 12.14 QF
4 0.231 0.10 0.20 35.49 35.78 52.43 le.64 AVERAGE
5 0.458 0.10 o.zo 359.4%2 35,7z 56.73 17.01 QF
=) 0.458 0.10 0.z0 33.72 34.0Z 45.73 12.71 AVERAGE
7 Z2.384 0.20 0.40 35.64 36.24 S5&.00 12.76 QF
g Z.384 0.z0o 0.40 Z8.40 Z5.00 4,00 17.00 AVERAGE
= 2.789% 0.20 0. 40 35.19 35.789 55.00 Z20.21 QF
10 2.788 0.20 0.40 Z26.40 27.10 45.00 158.20 AVERAGE
11 10.734 0.32 o.70 36.36 37.58 s0.00 Z2.4Z2 QF
12 10.7324 0.32 o.70 Z28. %6 29,98 50.00 Z0.0Z AVERAGE
RBemarks: 1.Emission Level= LISN Factor + Cable ILoss + Reading.
2.If the average limit is met when using a quasi-peak detector

,the EUT shall be deemed to meet hoth limits and measurement

with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F990975
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@ AUDIE TECHHOLOGY Corp. EMC Laboratory
A | l D IX Mao53-11, Tin-fi Teuty, Lin-kow Heiang, Taiped
County, Tawan ROC, Fost Code 24443

Tel+856-2-26092133 Fax-+E86-2-26099303

Emaileme@audintech com
Data: 3 File: D:test-data'Report 20100C1MA1008:x:'C 1M 10082 10-C.EMI {6}
20 Level ((dBuv) Date: 20010-08-30
\ FCC PART-15C
|
\ CLASS B (AV)
|
40
) 1B
0
0.1% 0.5 1 2 1 10 20 30
Frequency (MHz)
Site : Mo.3 8hielded Room Data : 3
Condition : KNW-Z44cC Fhas=e : LINE
Limit : FCC PART-15C
Env. / Ins. : 21*c / 47%  E3cs 30 (33T Engineer: Mike-FKuo
EUT : Multimedia Sharing Device
Power Rating : 12Z0%¥ac / &0H= M/N:Pogoplug PRO
Test Mode : Operating
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dBE) [dBpv) (dBpV) (dEpV) (dB)
1 0.18z 0.11 0.20 48.1a 40.4%7 54,37 15.20 QF
= 0.18z 0.11 0.z20 38.38 38.65 54.37 15.68 AVERAGE
3 0.228 0.10 0.z0 42,33 42 .63 52,52 12.89 QF
4 0.228 0.10 0.20 31.47 31,797 52.52 20.75 AVERAGE
5 0.454 0.10 o.zo 38.85 35,15 56.80 17.&5 QF
=) 0.454 0.10 0.z0 30.04 30.34 45.80 16.46 AVERAGE
7 Z2.388 0.12 0.40 34.:2Z 34.74 S5&.00 21.26a QF
g Z.36°%9 0.1z 0.40 26,77 Z7.29 4,00 12.71 AVERAGE
= 2,722 0.14 0. 40 34.20 35.44 55.00 Z20.586 QF
10 2,72 0.14 0.40 26,72 27.286 45.00 15.74 AVERAGE
11 9.97z2 0.40 0. &0 38.68 39,68 s0.00 Z0.3Z2 QF
1z 9.972 0.40 0. a0 3zZ.40 33.40 50.00 1l6. 60 AVERAGE

RBemarks: 1.Emission Level= LISN Factor + Cable ILoss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F990975
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 15 of 141

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. [Spectrum Analyzer HP 8564EC |3946A00249| Oct. 27, 09’ | Oct. 26, 10’
2. |Test Receiver R &S ESCS30 100338 Jul. 08,10 | Jul. 07, 11°
3. |Amplifier HP 8447D |2944A06305| Feb. 03, 10’ | Feb. 02, 11°
4. |Log Periodic UHALP , ,

Antenna Schwarzbeck 9108-A 0810 Mar. 13, 10’ |Mar. 12, 11
5. |Biconical Antenna CHASE | VBA6106A 1264 Mar. 13, 10’ |Mar. 12, 11°
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. [Spectrum Analyzer HP 8564EC |3946A00249| Oct. 27, 09 | Oct. 26, 10°
2. |Test Receiver R &S ESCS30 100338 Jul. 08, 10” | Jul. 07, 11°
3. |Amplifier HP 8449B |3008A00529| Dec. 15, 09’ | Dec. 14, 10°

2.4GHz Notch EWT-14-0 , ,

4, Filter EWT 070-R1 G2 Dec. 05, 09’ | Dec. 04, 10

5 3.5G High Pass HP 84300-800 005 Jan. 06, 10’ | Jan. 05, 11°
" [Filter 38

6. [Horn Antenna EMCO 3115 9112-3775 |May 10, 10’ | May 09, 11°

7. |Horn Antenna EMCO 3116 2653 Oct. 02, 09’ | Oct. 01, 10’

3.2. Test Setup

3.2.1.

ACSOURCE - |

Block Diagram of connection between EUT and simulators

MULTIMEDIA SHARING DEVICE (EUT)

AUDIX Technology Corporation

Report No. EM-F990975
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3.2.2.Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT

3.2.3.Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT
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3.3. Radiated Emission Limits (§15.209)
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FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)
(2) The tighter limit applies at the edge between two frequency bands.
(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part

15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35(b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1. Setup the EUT (Multimedia Sharing Device) and simulator as shown on 3.2.

3.4.2. To turn on the power of all equipments.

3.4.3. The EUT was set the Notebook PC using test program “Hypber terminal”.

802.11b/g/n-HT20

3.4.4. Transmit Mode: The EUT was set to continuously transmit signals at 2412Hz ~

2437MHz and 2462MHz during testing.

3.4.5. Receive Mode: The EUT was set to continuously receive signals at 2437MHz

during testing.

802.11n-HT40

3.4.6. Transmit Mode: The EUT was set to continuously transmit signals at 2422Hz ~

2437MHz and 2452MHz during testing.

3.4.7. Receive Mode: The EUT was set to continuously receive signals at 2437MHz

during testing.

AUDIX Technology Corporation

Report No. EM-F990975
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on an antenna tower. The antenna moved up and down between
1 to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1IMHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from fundamental
frequency) was checked. 30MHz to 1000MHz was measured with Quasi-Peak
detector. Above 1GHz was measured with peak and average detector. For average
reading in frequency from 4.0G to 25GHz, we checked it in 1 meter distance and with
a shorter cable 2 meter instead of original’s. There is no signal exist.

AUDIX Technology Corporation  Report No. EM-F990975



3.6. Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : Multimedia Sharing Device

Test Date : Sep. 27, 2010

FCC ID. VUIPOGOPLUG  Page 19 of 141

M/N : Pogoplug PRO

Temperature : 26°C

For Frequency Range 30MHz~1000MHz:

Humidity : 53%

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.1.

Reference Test Data
Mode | Type of Network |Channel| Frequency |Test Mode 5 )
Horizontal | Vertical
1. CH1 2412MHz #9 #10
2. CH6 2437MHz Transmit #10 #9
802.11b
3. CH 11 2462MHz #9 #10
4, CH6 2437MHz Receive #8 #7
5. CH 1 2412MHz #9 #10
6. CH6 2437MHz Transmit #10 #9
802.11¢g
7. CH 11 2462MHz #9 #10
8. CH©6 2437MHz Receive #8 #7
9. CH1 2412MHz #9 #10
10. CH6 2437MHz Transmit #10 #9
802.11n-HT20
11. CHI11 2462MHz #9 #10
12. CH®6 2437MHz Receive #38 #7
13. CH3 2422MHz #9 #10
14. CH®6 2437MHz Transmit #10 #9
802.11n-HT40
15. CH9 2452MHz #9 #10
16. CH®6 2437MHz Receive #8 #7

* Above all final readings were measured with Quasi-Peak detector.
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For Frequency above 1GHz:

FCC ID. VUIPOGOPLUG

Page 20 of 141

The EUT with following test modes was performed during this section testing and all
the test results are listed in section 3.6.2.

Type of Reference Test Data
Mode Channel | Frequency | Test Mode - )
Network Horizontal Vertical
Peak #1,7 #2,8
1. CH1 | 2412MHz = : :
Average| #11,13 #12, 14
. |Peak #5,8 #6,7
2. CH®6 2437MHz | Transmit
Average| #11,14 #12,13
802.11b
Peak #1,7 #2,8
3, CH1l | 2462MHz =
Average| #11,13 #12, 14
) Peak #1, #2,
4, CH®6 2437MHz | Receive
Average #9 #10
5, CH1 | 2412MHz Peak #5,8 #6,7
Average| #11,14 #12,13
6. CH6 | 2437MHz | Transmit [P | #5.7 #6,8
Average| #11,13 #12, 14
s02.11¢ Peak #1,7 #2,8
7. CH11 | 2462MHz “ ’ ’
Average| #11,13 #12, 14
8. CH6 | 2437MHz | Receive | o 1 #2,
Average #9 #10
#1,7 #2,8
9. CH1 | 2412MHz Peak i i
Average| #11,14 #12,13
.. |Peak #5,7 #6,8
10. CH®6 2437MHz | Transmit « - ’
802.11n- Average| # 11,13 #12, 14
HT20
Peak #5,8 #2,7
1. CH11 | 2462MHz “
Average| #11,14 #12,13
Peak #1 #2,
12. CH6 | 2437MHz | Receive [— :
Average #9 #10
Peak #1,3 #2,4
13. CH3 | 2422MHz “ i :
Average| #12,13 #11, 14
.. |Peak #5,7 #6,8
14. CH6 | 2437MHz | Transmit [ : >
802.11n- Average| #11,14 #12,13
HT40 Peak #5,8 #6,7
15. CHO9 2452MHz
Average| #11,14 #12,13
Peak #1 #2
16. CH6 | 2437MHz | Receive [— ’ ’
Average #9 #10

* Above all final readings were measured with Peak detector and Average detector.

AUDIX Technology Corporation
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For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Type of Reference Test Data
Mode Channel | Frequency | Test Mode : -
Network Horizontal Vertical
1. CH6 2412MHz #4,#1 #3,#2
802.11b Transmit
3. CH 11 2462MHz #5,#8 #6,#7
5. CH6 2412MHz ) #1,#4 H#2,#3
802.11g Transmit
7. CH 11 2462MHz #5,#8 #6,#7
9. 802.11n- CH6 2412MHz ) #1,#4 #2,#3
Transmit
11. HT20 CH 11 | 2462MHz #7,#6 #8,#5
13. 802.11n- CH3 2422MHz ) #2,#3 #1,#4
Transmit
15. HT40 CHY9 | 2452MHz #5 #8 H6,#7

AUDIX Technology Corporation  Report No. EM-F990975
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3.6.1.For 30-1000MHz Frequency Range Measurement Results

802.11b, Transmlt Frequency: 2412MHz

A/C Chawmber Data no.
3m VEAELDGA/ UTHALES108A Ant. pol.
FCC PART-15C

B5E4EC ZE*C S53% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ412(80Z.11b)

=
HORIZONTAL

Jarwel Wang

Margin Remark

(dE)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MH=z)
1 191.520
z2 251.160
3 288.520
4 350.100
5 374.290
& S01.4z0
7 B27.520
a 700.270
9 750,710
10 275.840

ant. Cable Emission

Factor Loss Reading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
zl.80 3.00 2.61 30.21 43,50
23.590 3.50 3.89 31.29 44.00
25.97 3.80 0.1 29,98 45.00
15.44 4,30 14,11 35.85 45,00
17.15 4,60 14.97 36.7Z2 45.00
18.95 6.32 G6.30 31.78 45.00
21.15 5.31 9.18 36.65 44.00
23.4¢6 &6.50 9.4Z2 39.38 45.00
23.353 .70 10.Z24 40,29 45,00
25.35 7.30 11.01 43.65 44.00

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

A/C Chamber Data no.
3m VEAE1N6A/UHALEI108A Ant. pol.
FCC PART-15C

BSGE4EC ZE*C SO3% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ41Z2(80Z.11k)

10
VYERTICAL

Jarwel Wang

Margin Remark
(dE)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
ZZ2.85 1.20 8.58 32.863 40.00
16.08 Z.00 9.686 27.74 43,30
15.44 4,30 17.04 36,78 4,00
17.15 4,60 10.78 32.53 44.00
18.95 6.532 12.91 38.39 45.00
z21.15 6.31 6.21 33.88 45.00
z23.44 .50 f.28 36,24 4¢,00
25.35 7.30 20 A 36.87 45.00

RPemarks=s: 1.

Emission Level=

limit are not reported.

Antenna Factor + Cable Lozs +
Z. The emission lewvels that are Z0dB khelow the

Reading.
official

AUDIX Technology Corporation
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802.11b, Transmit, Frequency: 2437TMHz

8ite no. : &/C Chamber Data no.
Dis. / &nt. : 3m VBAGLOGA/ UHALES108A Ant. pol.
Limit : FCC PART-15C
Env. / Ins. : B564EC Z&*C /53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 120Wac/60Hz M/N:Pogoplug PRO
Test Mode 1 TEZ2437(80Z.11L)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits
(MHz) (dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m)
1 233.700 ZZ.46 3.38 8.356 34.40 45.00
2 350.100 15.44 4,30 11.45 31.1° 45.00
&) 376,280 17,15 4,60 15.Z8 37.03 45.00
4 501.4Z0 18.95 5.52 7.31 32.79 44.00
5 e27.520 Z21.15 6.31 Q.02 36.49 45.00
& 700,270 Z3.46 .50 9.84 3%.80 4¢,00
7 750,710 Z3.35 6.70  10.87 40. 92 45.00
=] 875.840 Z5.35 T7.30 11.:21 43.85 45.00
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10
HORIZONTAL

Jarwel Wang

Margin Remark
(dBE)

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official

limit are not reported.

Site no. 1 ASC Chamber Data no.
Dis. / &nt. : 3m VBAGLOGA/ UHALES108A Ant. pol.
Limit 1 FCC PART-153C
Env. / Ins. : B564EC Z&+C f53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 1EZ0WVac/60Hz M/N:Pogoplug PRO
Test Mode : TEZ437(80Z.11h)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits
(MHzZ) (dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
1 34.850 ZZ.85 1.20 8.21 32.286 40.00
z2 350.100 15.44 4,30 Z0.65 40.39 45.00
&) 376,280 17,15 4,60 11.43 33.18 45.00
4 501.4Z0 18.95 5.52 13.08 38.56 44.00
5 627,520 Z21.15 6.31 g.76 36.23 45.00
& 700,270 Z3.46 .50 .19 36,15 4¢,00
7 875.840 Z5.35 7.30 3.91 36.55 45.00
=] 67.830 Z6.20 T.63 0.32 34.51 54,00

3
VERTICAL

Jarwel Wang

Margin Remark
(dB)

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official

limit are not reported.
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802.11b, Transmit, Frequency: 2462MHz

Site no. i A/C Chamber Data no.
Dis. / &Ant. : 3m VBAGl06A/UHALES108A Ant. pol.
Limit 1 FCC PART-153C
Env. / Ins. : B364EC ZE+C /53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 120%Wac/60Hz M/N:Pogoplug EFRO
Test Mode 1 TEZ482(80Z.11b)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits

(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)

1 175.500 Z21.1°%9 2.853 T.33 31.58 43.50
z 231.1s0 23,850 3.30 4.14 31.54 45,00
& 376,250 17.15 4.60 14.83 36.38 45.00
4 s01.4Z0 18,95 5,52 f.06 31.54 4¢.00
= gZ27.520 21.15 6.31 T.12 34.59 4¢6.00
= TO00.270  Z23.46 &.40 7.595 37.51 45,00
ki 730,710 Z3.35 6.70 10.56 40.61 45.00
= g275.840 Z25.35 7.30 1Z.05 44,69 4¢.00
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3
HORIZONTAL

Jarwel Wang

Margin Remark

(dE)

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official

limit are not reported.

8ite no. : 4/ Chamber Data no.
Diz. / Ant. : 3m VEAELDGA/ UHALESI108A Ant. pol.
Limit : FCC PART-15C
Env. / Ins. : B5&4EC Za+C /53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 120Wac/60Hz M/N:Pogoplug PRO
Test Mode : TEZ48Z2(80Z.11b)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits

(MHzZ) (dB/m) (dB) (dBuwv) (dBuV/m) (dBpV/m)

1 24.850 ZE.B3 1.20 g.20 3Z.25 40.00
z 1Z6.030 12.49 Z.38 2.71 3a0.77 43.50
5 330,100 15.44 4.30 1s.07 35.81 45,00
4 376,250 17.15 4,60 10.37 3Z.32 45.00
S 439,340 17.57 5.30 10.350 33.37 4¢.00
= a01.4=0 18.893 6,02 11.33 37.01 45,00
7 g27.5Z0 Z1.15 6.31 g.04 353.51 45.00
= TO0.270  Z3.46 .50 4. 63 34.59 4¢.00
9 275.840 25.33 7.30 4.593 37,57 45,00

10
YERTICAT

Jarwel Wang

Margin Remark
(dE)

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the official

limit are not reported.
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802.11b, Receive, Frequency: 2437TMHz

gite no.
Dis.
Limit
Envwv.
EUT

{ Ant.

/ Ins.

FPower Rating

Test Mode

A/C Chamber Data no.
3m VBAGLOGA/ UHALES108A Ant. pol.
FCC PART-15C

B564EC ZE+C S53% Engineer

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
R¥Z437(802.11h)
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=]
HORIZONTAL

Jarwel Wang

Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuwv) (dBEpv/m) (dBpV/m) (dBE)
1 Z58.920 Z24.53 3.50 3.13 31.1¢ 4,00 14.84
2 350.100 15.44 4,30 13.47 39,21 45.00 6.79
&) 376,280 17,15 4,60 15.51 37.26 45.00 g.74
4 501.4Z0 18.95 5.52 8.08 33.586 44.00 12.44
5 e27.520 Z21.15 6.31 9.58 37.05 45.00 g.25
& 700,270 Z3.46 &6.30 8.83 38.78 45.00 7.21
7 750,710  Z23.35 5.70 10.33 40.38 44.00 5. 62
=] 875.840 Z5.35 T.30  11.0% 238 o Tl 45.00 Z.29
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 7
Dis. / ant. 3m VBAGLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. B564EC ZE*FC S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device

Power Rating

Test Mode

1Z20vac/60Hz M/N:Pogoplug ERO
RXZ437 (B02.11h)

Margin Remark
(dB)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
22.85 1.20 2.88 3Z2.93 40.00
19.49 Z.38 2.23 30.09 43,50
15.44 4,30 Z1.88 41.62 4¢.00
17.15 4.0 11.11 3Z2.886 45,00
18.95 6.52 13.32 28.80 4g.00
z1.15 f.31 B.35 36,02 4,00
23.48 5. 50 5.88 35.84 45.00
23.33 5.70 zZ.05 3Z2.10 4¢.00
z5.345 T.30 4.55 37.19 4¢,00

Pemarks:

1.
zZ.

Emission Level= Antenna Factor + Cakle Loss +
The emission levels that are Z0dE helow the official

limit are not reported.

Reading.
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802.11g, Transmit, Frequency: 2412MHz

8ite no. : 4/ Chamber Data no. =: 9
Dis. / aAnt. : 3m  VBAGLOAA/UHALES108A Ant., pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : BS564EC Ze+C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
Power Rating : 120Wac/é0Hz M/N:Pogoplug PRO
Test Mode : TEZ41Z2(80Z.11cq)
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 130.050  21.51 Z.52 4.89 29.33 43.50 14.17
z 239.850 Z24.53 3.33 10.31 38.35 4,00 T.61
& 350.100 15.44 4,30 2.05 28.7°% 46.00 17.21
4 376.2%0  17.15 4.60 14.44 36.41 4¢6.00 9.59
o a01.4=0 18.893 5.02 5,87 3z.35 45,00 13.65
= g27.520 Z1.15 6.31 B.7Ez 36,19 45.00 5.81
7 TO00.270  Z3.46 .50 2.0%9 359.05 4¢.00 .95
= TI0.710 23,35 &.70  10.5Z 40,97 4¢6.00 .03
9 275.840 25.33 T7.30 14.04 46,70 4,00 -0.70

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

8ite no. : &S0 Chamber Data no. : 10
Dis. / Ant. : 3m  VBAGLOAA/UHALES108A Ant., pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B564EC Z&*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
Power Rating : 1Z0WVac/é0Hz M/N:Pogoplug PRO
Test Mode : TEZ41Z2(80Z.11q)
Ant. Cakle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBEpV/m) (dE)

1 34.850 22.85 1.20 9.28 33.33 40.00 &.67
z 21.110 15.20 .00 .24 Z6.85 43.50 16,65
& 1Ze.030 12.49 Z.38 7.7 Z9.63 43.50 13.87
4 350.100 15.44 4.30 14.20 6. 64 4¢6.00 9.38
S 376,250 17.15 4.60 11.34 33.08 4,00 12.51
& s01.4Z0 18,95 £.52  13.85 39.33 4¢.00 G.67
K gZ27.520 21.15 6.31 7.85 35.32 4¢6.00 10.68
=i TO00.270 23,46 &.40 2.63 35.58 4,00 10.41
9 g275.840 Z25.35 T.30 4.48 37,1z 4¢.00 g2.88
10 983.140 Z26.83 7.80 1.51 35.74 54.00 18.ZzZ6

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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802.11g, Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.
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10
HORIZ0ONTAL

Jarwel Wang

Margin Remark

(dE)

10 275,

ASC Chambher Data no.
3m VBASLOGA/UHALPI108A Ant. pol.
FCC PART-15C

B5E4EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug EFRO

TEZ437 (802.11g)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
12.47% Z.38 2.89 27.75 43,50
z20. 95 Z.70 3.95 27.861 43.50
Z23.90 3.50 Z.96 30.36 45.00
15.44 4,30 9.83 29.37 45.00
17.15 4,60 14.77 36.52 44.00
18.95 6. 52 7.15 3Z2.63 45.00
z1.145 5,31 g.58 36,45 4,00
23.46 6.50 .04 3%2.00 45.00
23.35 6.70 2. 96 40.01 45.00
25.35 T.30  11.1% 43.81 44.00

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

2
VERTICAL

Jarwel Wang

Margin Remark
(dE)

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MHz)
1 24.850
z Q0. 140
3 126.030
4 350,100
5 A3T6.Z220
[ 501.4Z0
7 G627 .5E0
g JO00.270
9 875.840

ASC Chamber Data no.
3m VBASLOGA/UHALPI108A Ant. pol.
FCC PART-15C

B5E4EC Ze*C f53% Engineer
Multimedia Sharing Device

120%ac/60Hz M/N:Pogoplug ERO
TEZ437(80Z.11q)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
ZZ.85 1.20 g.23 3Z2.98 40.00
15.77 Z.00 9.87 27.44 43,50
12.49%9 Z.38 T.47 29.33 43.50
15.44 4.30 Z0.21 39.95 45.00
17.15 4,60 11.Z0 32,895 45.00
18.95 5.5 13.11 38.5°%9 44.00
Z21.15 6.31 g8.20 35.87 45.00
=23.46 &6.30 6.49 36.45 45.00
25.35 7.30 4,30 36.54 44.00

RPemarks=s: 1.

Emission Level=

limit are not reported.

Antenna Factor + Cable Lozs +
Z. The emission lewvels that are Z0dB khelow the

Reading.
official

AUDIX Technology Corporation
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802.11g, Transmit, Frequency: 2462MHz

gite no. : A/C Chamher Data no. : 9
Dis. / Ant. : 3m VBAELl0GA/UHALPI108A Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env., / In=s. : B364EC Ze*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
FPower Rating : 120%Wac/60Hz M/N:FPogoplug FRO
Test Mode 1 TEZ462(802.11qg)
Ant. Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m) (dE)

1 189.080 =Z1.46 Z.50 3.70 Z8.08 43,340 15.44
z 2531.1e0 Z3.20 3.50 3.492 30.8% 45.00 15.11
& 350.100 15.44 4.30 17,37 7.7l 4¢.00 g8.z29
4 376,250 17.15 4.60 15.7Z 37.47 4¢5.00 g.53
S a01.42Z0 18.25 6,32 g.80 34.28 45.00 11.7E
& 627,520 21.15 5.31 9.97 37,24 4¢.00 2.76
K TO0.270  Z23.46 &.50 10.89 40.85 4¢6.00 3.15
=i 730,710 23.33 6,70  10.78 40.83 4,00 a.17
9 g275.840 Z25.35 7.30 11.03 43.67 4¢.00 4 o cEcE)

Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.

8ite no. : &S0 Chamber Data no. : 10
Dis. / Ant. : 3m  VBAGLOAA/UHALES108A Ant., pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B564EC Z&*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
Power Rating : 120Vac/60Hz M/N:Pogoplug PRO
Test Mode : TEZ48Z(80Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

1 33.880 23.1Z 1.10 B.Z5 3z.47 40.00 7.53
z 9z.080 16.08 Z.00 9.75 Z7.83 43.50 13.867
&) 1z27.000 193,56 Z.40 11.00 32.58 43,40 10.54
4 350.100 15.44 4.30 10.77 30.51 4¢.00 15.49
= 376,250  17.15 4.80 10.62 3Z.44 4¢6.00 13.58
= a01.4=0 18,893 5,02 13.88 39.16 4,00 .54
7 627,520 21.15 5.31 7.14 34.61 4¢.00 11.39
= TO0.270  Z23.46 &.50 5.43 35.39 4¢6.00 10.61
9 275.840 25.33 7.30 4.31 37.15 4,00 2.85

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



802.11g, Receive, Frequency: 2437MHz

8ite no. : &/C Chamber Data no.
Dis. / &nt. : 3m VBAGLOGA/ UHALES108A Ant. pol.
Limit 1 FCC PART-153C
Env. / In=s. : B564EC Z&+C f53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 1Z0WVac/60Hz M/N:Pogoplug PRO
Test Mode r REZ437(80Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits

(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)

1 Z00.720  22.08 3.00 3.51 Z28.59 43.50
z 273.470 Z5.14 3.70 3.25 32.7%9 45.00
& 350.100 15.44 4,30 9.37 Z9.11 4¢.00
4 376,250 17.15 4.860 14.49 36.z24 45,00
S J01.4Z0 18.25 6,32 G.33 3Z2.01 45.00
= 627.520 21.15 6.31 2.11 36.58 4¢6.00
K TO00.270  Z23.46 &.40 9.63 359.589 45,00
=i T30.710 Z3.35 6.70 10.Z6 40.31 46.00
9 875.840 25.35 7.30 11.0% 43.71 4¢6.00
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=]
HORIZONTAL

Jarwel Wang

Margin Remark

(dE)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

8ite no. : &/C Chamber Data no.
Dis. / &nt. : 3m VBAGLOGA/ UHALES108A Ant. pol.
Limit 1 FCC PART-153C
Env. / In=s. : B564EC Z&+C f53% Engineer
EUT : Multimedia Sharing Device
Power Rating : 1Z0WVac/60Hz M/N:Pogoplug PRO
Test Mode r REZ437(80Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits

(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)

1 34.850 22.85 1.20 9.74 33.79 40.00
z 1Z6.030 19.42 Z£.38 g.70 30.5¢6 43.50
& Ze7.650 Z4.79 3.70 1.63 30,12 4¢.00
4 330,100 15.44 4.30 18.38 38.32 45,00
S 376,250 17.15 4,60 10.81 32.36 45.00
= 501.4zZ0 18.95 .52 13.11 38.5%9 4¢6.00
K g27.520 21.153 5.31 T.97 35.44 45,00
=i T00.270  Z3.46 6,30 5.28 35,54 46.00
9 875.840 25.35 7.30 5.58 38.Z2Z2 4¢6.00

7
VERTICAL

Jarwel Wang

Margin Remark

(dE)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



802.11n-HT20, Transmit, Frequency: 2412MHz

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

FCC ID. VUIPOGOPLUG  Page 30 of 141

=
HORIZONTAL

Jarwel Wang

Margin BRemark
(dE)

A/C Chawmber Data no.
3m VEAELDGA/ UTHALES108A Ant. pol.
FCC PART-15C

BSE4EC Ze*C /53% Engineer
Multimedia Sharing Device

120%ac/60Hz M/N:Pogoplug ERO

TEZ41Z2 (80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
12.49 Z.38 5.68 27.54 43.50
=23.90 3.40 2.20 3z.80 45.00
15.44 4,30 1%.8%7 39.61 44.00
17.15 4,60 15.3Z2 37.07 45.00
18.95 5.52 5. 99 32.47 44.00
Z1.15 6.31 9.35 36.82 45.00
23.4¢5 5.50 10.49 40.45 44.00
23.35 6.70 11.Z2Z 41.27 45.00
25,353 7.30  10.&0 43.24 45,00

Emission Level=

Antenna Factor + Cable Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Envwv.
EUT
FPower Rating

Test Mode

/ Ins.

10
YERTICAT

Jarwel Wang

Margin Remark
(dB)

A/C Chawmber Data no.
3m VEASLDGA/ UHALES108A Ant. pol.
FCC PART-15C

B5E4EC Ze*C f53% Engineer
Multimedia Sharing Device

1Z20vac/60Hz M/N:Pogoplug ERO
TEZ41Z2(80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
ZZ.85 1.20 35.63 33.21 40.00
21.91 3.10 31.8%9 31.11 43.50
15.44 4,30 48.Z28 41.82 45.00
17.15 4,60 37.43 32.786 44.00
18.95 6.532 40.78 39.44 45.00
12,66 5.50 36.63 36.27 44.00
Z21.15 6.31 35.53 35.74 45.00
23.4¢5 5.50 35.85 38.21 44.00
Z25.35 T.30  31.42 37.01 45.00

Pemarks: 1.

Emission Level=

limit are not reported.

Antenna Factor + Cable Los= +
Z. The emission levels that are Z0dE helow the

Reading.
official

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2437MHz

gite no. 2/C Chamber

Dis. / ant. 3m VBAE106A/UHALEI108A
Limit FZC PART-15C

Env. / Ins. B5E4EC Z6+C S53%

EUT Multimedia Sharing Device

Fower Rating

Test Mode TEZ437(802.11n-HTZ0)

120Vac/60Hz M/N:Pogoplug EFRO

FCC ID. VUIPOGOPLUG

Data no. 10
Ant. pol. HORI Z0ONTAL
Engineer Jarwel Wang

Page 31 of 141

Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 124.500 Z1.77 3.00 53.11 29.89 43.50 13.61

z Z534.070 24,13 3. 60 9.43 37,16 4,00 2.84

3 350.100 15.44 4,30 16.4Z2 36.16 44.00 .84

4 376,290 17,15 4,60 15.4Z2 37,17 45.00 8.83

5 501,420 18,95 G.92 .48 31,96 4,00 14.04

5 627 .52Z0 Z21.15 5.31 T.65 35.1zZ2 44.00 10.88

7 700,270 Z3.46 6.50 =l o &) 38.1°9 45.00 7.81

g 750,710 23,35 £.70  10.&8 40.73 4,00 3.27

2 875.840 Z5.35 7.30 10.78 43.4%Z2 44.00 Z.58
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.

Site no. A/C Chamber Data no. : 9
Dis. / ant. 3m VBAGLOGA/ UHALES108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. B564EC ZE+C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device

FPower Rating

Test Mode TEZ437(802.11n-HTZ0)

1Z20vac/60Hz M/N:Pogoplug ERO

Ant. Cable

Freqg Factor Loss FReading

(MHzZ) (dB/m) (dB) (dBuwv)
1 24.850 ZE.835 1.20 2.16
z 109,540 18.13 2,20 11.46%
&) 330,100 15.44 4.30 =Zz.00
4 376290 17.15 4,60 11.3%9
= 435.460 17.41 5.30 4.868
= a01.4=0 18,893 6.02  13.34
7 627,520 21.15 5.31 2.13
= TO0.270  Z23.46 &.50 G.52
9 875.840 Z5.35 7.30 4,20

Pemarks: 1.

Z. The emission levels that are Z0dE helow the

limit are not reported.

Emission Level= Antenna Factor + Cakle Loss +

Emission

Level Limits Margin Remark
(dEpV/m) (dBEpV/m) (dE)

33.21 40,00 6.79
31.599 43.50 11.51

41.74 45.00 4.26

33.14 44.00 12.86
27.39 45.00 18.681
38.8:2 45.00 7.18

35.860 44.00 10.40

36.48 45.00 9.52

36,84 4,00 9.1a

Reading.
official

AUDIX Technology Corporation

Report No. EM-F990975



FCC ID. VUIPOGOPLUG

802.11n-HT20, Transmit, Frequency: 2462MHz

Page 32 of 141

8ite no. A/C Chawmber Data no. : 9
Dis. / Ant. Jm  VBAGlOGA/UHALPS108A Ant. pol. HORIZONTAL
Limit FCC PART-15C
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ462(802Z.11n-HTZ0)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 124.030 19.49%9 Z.38 5.05 27.591 43.50 15.59
z2 Z51.160 Z3.90 3.50 3.51 30.51 45.00 15.09
3 350,100 15,44 4,30 10.&8 30,42 45,00 15.58
4 376,250 17.15 4,60 15.53 37.28 45.00 8.72
& 201.4Z0 18.95 6.32 6.82 3z.30 45.00 13.70
5 627.520 Z21.15 5.31 9.14 36.61 44.00 9.39
7 T00.z270 Z23.46 &6.50 9.37 el g 45.00 6.67
=] 750,710 23,35 6.70 10.89 40. %4 45.00 2.08
2 875.840 Z5.35 T.30  11.5% 44,21 44.00 1.79

Remarks: 1. Emission Level=

Antenna Factor + Cable Loss +

Reading.

Z. The emission lewvels that are Z0dB helow the official
limit are not reported.

8ite no. A/C Chawmber Data no. 10
Dis. / Ant. Jm  VBAGlOGA/UHALPS108A Ant. pol. VERTICAL
Limit FCC PART-15C
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ462(802Z.11n-HTZ0)
Ant. Cable Emission
Freqg Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)

1 34.850 ZZ.85 1.20 8.03 3Z.08 40.00 7,92

z2 126.030 19.49 Z.38 T.68 &l g SIE) 43.50 13. %6

& 350,100 15,44 4.30 22.27 4z.01 4,00 3.99

4 376,250 17.15 4,60 10.73 3Z2.48 45.00 13.52

& 201.4Z0 18.95 6.32 1z.04 37,52 45.00 .48

5 604,240 21.4Z 5. 30 5.68 33.39%9 44.00 12.61

7 e27.520 Z21.15 6.31 7.25 35.4zZ2 45.00 10.58

=] 700,270 Z3.46 &6.30 7.2 37.88 45.00 g8.1=2

2 875.840 Z5.35 7.30 4. 60 37.24 44.00 8.76
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT20, Receive, Frequency: 2437MHz

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

A/ Chamber Data no.
3m VBAGLOGA/ UHALES108A Ant. pol.
FCC PART-15C

B564EC ZE+C S53% Engineer

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
REZ437(80Z.11n-HTZ0)

FCC ID. VUIPOGOPLUG  Page 33 of 141

=
HORIZONTAL

Jarwel Wang

Margin Remark
(dE)

Ant., Cahle Emi=z=ion

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
12.49 Z.38 5.58 27.44 43.50
z3.%20 3.50 5.08 3z.48 4¢,00
15.44 4,30 .09 zZ8.83 45.00
17.15 4,60 15.35 37.10 45.00
18.95 5.52 T.41 32.89%9 44.00
z1.15 6.31 g.74 36.21 45.00
23.4¢5 5.50 8.83 38.79 44.00
23.35 6.70 10.80 40.85 45.00
z25.345 T.30  11.43 44,07 4,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

A/C Chawmber Data no.
3m VBAE106A/UHALES108A Ant. pol.
FCC PART-15C

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
1Z0%ac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11n-HTZ0)

7
YERTICAT

Jarwel Wang

Margin Remark
(dB)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
23.12 1.10 2.78 33.00 40.00
19.49 Z.38 T.82 29,68 43,50
15.44 4,30 10.599 30.73 4&.00
17.15 4,80 10.47 3IZ.22 45.00
18. 23 56.532 1Z.11 37.59 4¢.00
z1.135 6.31 7.37 34.84 46,00
23.48 5. 50 4,52 24,48 4g.00
25.35 7.30 4.83 37.47 4¢.00

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Los=s +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT40, Transmit, Frequency: 2422MHz

FCC ID. VUIPOGOPLUG  Page 34 of 141

3
HORIZONTAL

Jarwel Wang

Margin Remark

(dE)

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freqg
(MH=z)
1 176.470
z 350.100
3 376,220
4 S01.4E0
5 a627.0E0
[ T00.270
7 750,710
g 275.840

AT Chambher Lata no.
3m VBA6106A/UHALES1084 Ant. pol.
FCC PART-15C

BSGE4EC ZE*C SO3% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug PRO
TEZ4Z2Z2(80Z.11n-HT40)

Ant. Cahle Emission

Factor Loss Reading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
Z21.21 2.90 5.81 29,92 43.50
15.44 4,30 18.°91 38,65 4,00
17.15 4,60 15.3% 37.14 44.00
18.95 6. 52 7.31 32.79 45.00
z21.15 6.31 .07 36.54 45.00
23.4¢5 5.50 10.Z21 40.17 44.00
23.35 6.70  10.17 40.22 45.00
=25.35 7.30  11.1% 43.81 45.00

Emission Level=

Antenna Factor + Cabkle Lozs + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

gite no.
Dis. / Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

10
YERTICAT

Jarwel Wang

Margin Remark
(dE)

A/C Chamber Data no.
3m VBAGl06A/UHALES108A Ant. pol.
FCC PART-15C

B564EC ZE+C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug EFRO

TEZ4Z22 (B0Z.11n-HT40)

Ant, Cahle Emission

Factor Loss FReading Level Limits
(dE/m) (dE) {dEnWV) (dBEpV/m) (dBEpV/m)
ZZ.85 1.20 =)o ) 33.30 40.00
12.49 Z.38 T.91 Bl T 43.50
15.44 4,30 12.78 3z.52 4,00
17.15 4,40 10.71 3Z2.46 44.00
17.99 5.70 g.929 3Z2.89 45.00
18.95 6.32  1z.77 38.25 45.00
21.15 5.31 T.69 35.16 44.00
23.4¢6 &6.50 4.80 34.76 45.00
=25.35 7.30 4,73 37.43 45.00

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT40, Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Env.
EUT
Fower Rating

Test Mode

/ Ins.

FCC ID. VUIPOGOPLUG  Page 35 of 141

10
HORIZONTAL

Jarwel Wang

Margin Remark
(dB)

AT Chambher Data no.
3m VEAE1N6A/UHALEI108A Ant. pol.
FCC PART-15C

B5E4EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug EFRO
TEZ437(80Z.11n-HT40)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
12.89%9 Z.40 5.33 Z28.86Z2 43.50
15.44 4,30 17.74 37.48 45.00
17.15 4,60 15.37 37,1z 45.00
18.95 5.52 5.%0 31.38 44.00
z1.15 6.31 9.44 36.51 45.00
23.4¢5 5.50 Q.32 39.28 44.00
23.35 6.70 10.49 40.54 45.00
=25.35 7.30  11.3%9 44.03 45.00

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emizsion lewvels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env.
EUT
Fower Rating

Test Mode

/ Ins.

=
HORIZONTAL

Jarwel Wang

Margin Remark
(dB)

A/C Chawmber Data no.
3m VEAELDGA/ UTHALES108A Ant. pol.
FCC PART-13C

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug EFRO

TEZ452 (B0Z.11n-HT40)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
z24.44 3.50 4.45 3z.38 4,00
15.44 4,30 2.56 29.30 44.00
17.15 4,60 14.80 36.55 45.00
18.95 6. 32 T.36 3Z2.84 45.00
z1.145 £.31 10.00 37.47 4,00
23.4¢5 5.50 Q.32 39.28 44.00
23.35 6.70 10.64 40.89%9 45.00
=25.35 7.30 10.&% 238 o Sl 45.00

RPemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +
Z. The emission lewvels that are Z0dE khelow the

limit are not reported.

Reading.
official

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT40, Transmit, Frequency: 2452MHz

A/C Chawmber Data no.
3m VEAELDGA/ UTHALES108A Ant. pol.
FCC PART-15C

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug FRO
TEZ45Z2(802Z.11n-HT40)

FCC ID. VUIPOGOPLUG  Page 36 of 141

=
HORIZONTAL

Jarwel Wang

Margin Remark

(dE)

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freqg
(MHz)
1 257.950
z 350,100
3 376,220
4 S01.4E0
5 627.520
[ J00.270
7 750,710
a 875.840

Ant., Cahle Emi=z=ion

Factor Loss FReading Level Limits
(dE/m) (dE) {dEnvV) (dEpV/m) (dBEp¥V/m)
24 .44 3.50 4.45 32,38 4g.00
15.44 4,30 9.56 29.30 4¢.00
17.15 4,80 14.80 36.55 45,00
18.95 6.52 T.36 3Z.84 4g.00
z1.15 f.31  10.00 37.47 4,00
23.48 5. 50 9.32 39,28 45.00
23.35 &.70 10.64 40.683 4¢.00
25.35 T.30 10.8°9 43.33 45,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

A/C Chawmber Data no.
3m VEAELDGA/ UTHALES108A Ant. pol.
FCC PART-15C

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
TEZ45Z2(80Z.11n-HT40)

10
YERTICAT

Jarwel Wang

Margin Remark

(dE)

Ant. Cahle Emission

Factor Loss Reading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
zZZ.835 1.20 9.14 33.1°% 40.00
12.49 Z.38 T.86 Z9.72 43,50
15.44 4,30 10.80 30.54 45.00
17.15 4,60 10.34 3Z2.08 45.00
18,9245 f.592  13.39 38.87 4¢,00
21.15 5.31 T.44 34.591 45.00
23.4¢6 &5.30 3.63 35.38% 45.00
z25.345 T.30 5.56 38.z0 4,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Los=s +

Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT40, Receive, Frequency: 2437MHz

A/C Chamber Data no.
3m VEAE1N6A/UHALEI108A Ant. pol.
FCC PART-15C

BSE4EC Ze*C /53% Engineer

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug EFRO
REZZ437(80Z.11n-HT40)

FCC ID. VUIPOGOPLUG  Page 37 of 141

=]
HORIZONTAL

Jarwel Wang

Margin Remark
(dE)

ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
Z1.86 3.00 4.89 & o SIE] 43.50
24,57 3.&0 Z.41 30.58 45,00
15.44 4,30 18B.51 38.25 44.00
17.15 4,60 15.07 36.8Z 45.00
18.25 G.52 7.43 32,51 45,00
Z21.15 6.31 8.8 36.45 45.00
=23.46 &6.30 9.87 39,63 45.00
23.35 5.70 10.80 40.85 44.00
Z25.35 7.30  10.6Z 43.286 45.00

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT
FPower Rating
Test Mode
Freqg
(MHz)
1 192, 960
= 26l.8320
3 350.100
4 376,250
bl S01.4Z20
[ 627 .520
7 a0, 270
a Ta50.710
9 875.840
Remarks:

Emission Level=

Antenna Factor + Cakle Loss +

Reading.

The emission levels that are Z0dB below the official
limit are not reported.

dite
Dis.
Limit
Envwv.
EUT

no.

{ Ant.

/ Ins.

FPower Rating
Test Mode

A/C Chamber Data no.
3m VBAGLOGA/ UHALES108A Ant. pol.
FCC PART-15C

B564EC ZE+C S53% Engineer

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
REZ437(80Z.11n-HT40)

7
VERTICAL

Jarwel Wang

Margin Remark
(dBE)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
z2.49 1.20 g.7z 3z.41 40,00
19.49 Z.38 2.04 29.90 43,350
z24.86 3.70 5.35 33.51 4¢.00
15.44 4,30 18.70 38.44 4¢,00
17.15 4.0 11.Z23 32,98 4g.00
18. 235 5.532 13.64 39.12 4¢.00
21.15 5,31 7.78 35.25 45,00
23.48 5. 50 G6.26 36,22 4g.00
25.35 7.30 4,35 37.18 4¢.00

Remar

k=:

Emission Level=

Antenna Factor + Cable Los=s +

Reading.

The emission levels that are 2Z0dE below the official
limit are not reported.

AUDIX Technology Corporation
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3.6.2.For Above 1GHz Frequency Range Measurement Results
802.11b, Transmit, Frequency: 2412MHz

8ite no. i A/C Chamher Data no. g L
Di=. / Ant. : 3m 3115 (4327 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1lE-PK)
Env., / In=s. : B364EC Ze*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Dewvice
Power Rating : 120%Wac/60Hz M/N:Pogoplug EFRO
Test Mode 1 TEZ241Z2(80Z2.11k)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 1628.320 Z6.Z21 .36 11.78 44,35 74.00 25.65 Peak
2 1750.%60 E246.65 T.16 15.76 43,57 74.00 £4.43 Pesk
3 E2364.160 ZEB.40 £.30 192.18 53.88 74.00 Z20.12 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

8ite no. : A/ Chamber Data no. @ 11
Di=. / Ant. : 3m 2115 (4327 Ant, pol. : HORIZONTAL
Limit : FOC PART-15C (1z-AV)
Env., / In=s. : B364EC Ze*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Dewvice
FPower Rating : 120%Wac/60Hz M/N:FPogoplug FRO
Test Mode 1 TEZ41Z(80Z.11k)
Ant. Cakle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m) (dE)

1 16Z8.320 EZe.21 5.36 7.598 40,55 S4.00 13.45 Average
Z 1750.%60 Ze.65 7.1 10.40 44,21 54.00 2.79 Average
3 Z364.160 Z2.40 6.30  13.33 45.03 S4.00 2.97 Average

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freq.
(MH=Z)
1 1750.%6
2 2359.1:2

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 2

Jm 3115 (4927) Ant. pol. VERTICAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ412(80Z.11b)

Page 39 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)

0 Z26.85 7.1 14,32 48.13 74,00 Z5.87 Peak

0 28.40 6.30 15.33 20.03 74.00 23.97 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chamber Data no. 1z
Dis. / Ant. Jm F115(4227) Ant. pol. VERTICAL
Limit FCC PART-13C (1Z-AV)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ41Z2(80Z.11b)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 1750.%960 Z6.65 T.1a  10.47 44,28 54,00 .72 Awverage
2 Z2359.1Z0 Z8.40 5.30 11.34 45.64 54.00 7.36 Awverage

Remarks=s: 1.
Z.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation
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Yite no.
Di=. / Ant.
Limit
Env.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

A0 Chawmber Data no. : 7

Jm 3115 (4927) Ant. pol. HORIZONTAL
FCC PART-13C (13-FPK)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TEZ41Z(80Z.11k)

Page 40 of 141

Ant. Cahle Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpV/m) (dBEpV/m) (dE)

o 30,77 T.37 14.42 3Z2.586 74.00 Z1.44 Peak

Remarks=s: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 13
Dis. / Ant. 3 A3115(4327) Ant. pol. HORIZONTAL
Timit FOC DPART-150C (1G-2V)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode TEZ412({802.11k)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3213.220 320.77 T.37 11.49 49,683 54.00 4.37 Awverage

Remarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Loss + Reading.

AUDIX Technology Corporation
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Site no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. : B

Jm 3115 (4927) Ant. pol. VERTICAL
FCC PART-13C (13-FPK)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
T¥Z412(802. 11k}

Page 41 of 141

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpV/m) (dBEpV/m) (dE)

o 30,797 T.37 0 12.3Z2 a0.46 74.00 £23.54 Peak

Emission Level=

Antenna Factor + Cabkle Lozs + Reading.

The emission levels that are Z0dE bhelow the official
limit are not reported.
Site no. ASC Chamber Data no. 14
Di=. / Ant. dm 2115 (4327 ant, pol. YERTICAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. BSGE4EC ZE*C SO3% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode TEZ41Z2(802.11kh)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3213.Z80 30.77 737 .36 47 .50 54.00 65.50 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation

Report No. EM-F990975



FCC ID. VUIPOGOPLUG

802.11b Transmit, Frequency: 2437MHz

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

2/C Chamber
Jm
FZC PART-15C

BS64EC ZE*C S53%

311504927

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TE2437 (802.11b)

Page 42 of 141

5
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&28.320
Z 1750.960
3 Z234Z.3EZ0

Ant. Cahle
Factor Loss
(dB/m) (dBE)
26.21 A.36
26.60 T.16
28.3¢6 5. 28

Data no.
Ant. pol.
[13-PE)
Engineer
Emission
Reading Level Limits
{dBuv) (dBpv/m) (dBpVi/m)
14.88 47 .45 74,00
15.03 49.84 74.00
18.05 52,69 74,00

(dE)

Z26.55 Peak
25.16 Pesak
21.31 Pezsk

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Lo=s

+ Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

&2/ Chamber
3
FCC PART-15C

B564EC Ze*C /53%

311504327

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ437(80Z.11k)

11
HORIZONTAL

Jarwel Wang

Margin BRemark

1 1&28.320
Z 1750.280
3 Z234Z.3EZ0

Ant. Cahle
Factor Loss
(dB/m) (dB)
26.21 B.36
26.65 T.16
£8.3¢6 5. 28

Data no.
Ant. pol.
(1E-AY)
Engineer
Emission
Reading Level Limits
(dBuwv) (dEpV/m) (dBpV/m)
11.44 44 .01 54.00
11.08& 44.37 54.00
14.04 48. 68 54.00

(dB)

9.99 Average
9.13 Average
3.3% Awverage

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Lo=s

Z. The emiszzion levels that are Z0dE helow the
limit are not reported.

+ Reading.
offizial

AUDIX Technology Corporation
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gite no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

&

Page 43 of 141

YERTICAT

Jarwel Wang

Margin Remark

1 1a&Z8.320
2 1750.%e0
3 E35%.120

A/C Chamber Data no.
am 31154927 ant, pol.
FOC PART-15C (1G-PE)

B5E4EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug PRO
TEZ437(80Z.11k)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m)
z6.21 6.36 1z2.33 44,30 74,00
ZE.6B5 T.1e 14.7% 48,57 74,00
z28.40 6.30 13.%Z 48. 62 74.00

Remarks=s: 1.

Emizsion Level=

Antenna Factor + Cable Loz=z +

(dE)

29,10 Pesak

23.43 Peak

25.38 Peak
Reading.

Z. The emission lewvels that are Z0dEB helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freqg.
(MH=z)

2/C Chamber Data no.
Jm F115(4227) Ant. pol.
FCC PART-15C (1G-AV)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ2437(802.11b)

12

YERTICAT

Jarwel Wang

Margin Remark

(dE)

1 1a&Z8.320
Z 1750.%&0
3 2359.1:20

ant. Cable Emission

Factor Loss Reading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
z6.21 6.36 2.46 41.03 54,00
Z6.65 7.1 10.55 44,36 54.00
zg8.40 &5.30 9.53 44,63 54.00

12.97
.64
9.37

Average
Averade
Average

RPemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Yite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

A0 Chawmber Data no. : B

am 21154927 Ant, pol. VERTICAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
T¥Z412(802. 11k}

Page 44 of 141

Ant, Cahle Emission
Factor Loss Reading Level Limits Margin Remark
{(dB/m) (dB) (dBpV)  (dBpV/m) (dBpW/m) (dE)

0o 30,77 T.37  12.3Z 50.46 74,00 Z3.54 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z., The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 14
Di=. / Ant. dm 2115 (4327 Ant, pol. HORIZONTAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ437(80Z.11k)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3Z46.Z80 30.83 T.33 12.31 a0.53 54.00 3.47 Awverage

RPemarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Lozs + Reading.

AUDIX Technology Corporation
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Site no.
Dis. / Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. : 7

Jm 3115 (4927) Ant. pol. VERTICAL
FCC PART-13C (1E-FPK)

B564EC ZE*FC S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%Vac/60Hz M/N:FPogoplug EFRO
TEZZ437(80Z.11h)

Page 45 of 141

Ant. Cahle Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpV/m) (dBEpV/m) (dE)

0o 30.83 T.3% 13.48 31.71 74.00 Z2.29 Peak

Remarks=s: 1.

Emizsion Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chawmber Data no. 13
Di=. / Ant. 3m 3115 (4327 Ant., pol. YERTICATL
Limit FCC PART-15C (1E-PK)
Env. / Ins. BoE4EC ZE*C SO3% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ437 (80Z.11b)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBEpV/m) (dE)
1 3Z4%.280 Z0.832 7.39 10.49 48.71 74,00 25.29 Average

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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802.11b, Transmit, Frequency: 2462MHz

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freqg.
(MHz)

&2/ Chamber Data no.
3 A3115(4327) Ant. pol.
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
T¥Z462 (802, 11b)

FCC ID. VUIPOGOPLUG  Page 46 of 141

1
HORIZONTAL

Jarwel Wang

Margin Remark

1 1628.320
z 1750.9%9&0
3 E234Z.32Z0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)
Z6.21 6.3 13.39 45,96 74.00
6,835 T.1a 15.32 49,33 74,00
28.35 5.28 17.3Z 51.596 74,00

(dE)

z8.04 Pesak
z24.67 Pezak
2Z2.04 Peak

Pemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Fredq.
(MHz)

A/C Chamber Data no.
3w 3115(4927) ant. pol.
FOC PART-15C (1@-AYV)

BSE4EC Ze*C /53% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ462(802.11k)

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&28.320
Z 1750.960
3 Z234Z.3EZ0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
26.21 A.36 9.39 41. %6 54.00
26.60 T.16 11.5Z 45.33 54.00
28.36 B.28 14,32 48, %6 34,00

(dB)

12.04 Awverage
8.67 Awverage
53.04 Average

Pemarks: 1.

limit are not reported.

Emission Lewel= Antenna Factor + Cable Loss + Reading.
Z, The emission levels that are Z0dE below the

offizial

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=Z)

&2/ Chamber Data no.
3 A3115(4327) Ant. pol.
FOC DPART-15C (1G-PE)

B5E4EC ZE*C S53% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TZZ4 62 ({802, 11h)

FCC ID. VUIPOGOPLUG

Z

Page 47 of 141

YERTICAT

Jarwel Wang

Margin Remark

1 1445.120
Z 1750.280
3 Z2364.1e0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
26.27 5,45 11.03 43.75 74,00
Z26.65 T.1le 13.31 47 .12 T74.00
zg.40 f.30  13.80 48,50 74,00

(dE}

A0.25 Peak
Z6.88 Pesak
23.30 Pesak

Pemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dEB helow the official
limit are not reported.

Yite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

2/ Chamker Data no.
dm 21154927 Ant, pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
1Z0%ac/60Hz M/N:Pogoplug PRO
TEZ46Z(80Z.11k)

1z

YERTICAT

Jarwel Wang

Margin Remark

1 1645.120
Z 1750.%&0
3 E2364.160

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
Z26.27 6.45 7.30 40.0z 54.00
ZE.6B5 T.16 9.31 43.12 54,00
z28.40 5. 30 9.80 44,50 54.00

(dE)

13.98 Average

10.88 Awverage
9.50 Awverage

Pemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 7

Im 3115¢4927) Ant. pol. : HORIZONTAL
FCC PART-15C (1E-PE)

BSG4EC ZA*C S33% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:Pogoplug ERO
TEZZ46Z (80Z.11h)

Page 48 of 141

Ant, Cahle Emiz=ion
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

o 30.%0 7.44 16,42 54.75 74.00 19.25 FPeak

Pemarks: 1.

Emission Level=

Antenna Factor + Cabhle Loss + Reading.

Z., The emission levels that are Z0dE below the official
limit are not reported.
S8ite no. ASC Chambher Data no. 13
Dis. / Ant. 3m 3115 (4327 ant. pol. HORIZONTAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BS64EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ46Z (B0Z.11k)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 3283.Z240 320,20 T.44 13,42 31.75 54,00 Z.25 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation

Report No. EM-F990975



gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. : B

Jm 3115 (4927) Ant. pol. VERTICAL
FCC PART-13C (1E-FPK)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
TEZ46Z(80Z.11k)

Page 49 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

0 30.%0 T.44 14,15 52.49 74,00 Z1.51 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
S8ite no. AT Chambher Data no. 14
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (la-AV)
Env. / Ins. BSE4EC Z6*C F53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 1Z0vac/60Hz M/N:Pogoplug EPRO
Test Mode TEZ46Z(80Z.11k)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m) (dE)
1 3283.240 30.90 7T.44 11,14 49,49 54.00 4,51 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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802.11Db, Receive, Frequency: 2437MHz

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=Z)

2/C Chamber Data no.
Jm A115(4227) Ant. pol.
FZC PART-15C (13-PEK)

B564EC ZE*FC S53% Engineer

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
RXZ437(202.11b)

FCC ID. VUIPOGOPLUG

1

Page 50 of 141

HORIZONTAL

Jarwel Wang

Margin Remark

1 1401.5Z0
2 1é28.320
3 1750.9%9&0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
z5.4¢ 5.14  1Z.30 4z.%20 74,00
26.21 6.36 14.70 47 .27 T74.00
Z6.63 T.16 1B8.31 32,32 74,00

(dE}

21.10 Pesak
Z26.73 Peak
21.68 Pezak

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHz)

&2/ Chamber Data no.
3 A3115(4327) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
1Z0%ac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11k)

=

HORIZONTAL

Jarwel Wang

Margin Remark

1 1401.52Z0
2 1é28.320
3 1750.9%9&0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
25.48 5.14 2.37 38.97 54.00
26.21 6.36 10.57 43.14 54.00
Z6.63 T.16 15.04 43.85 54.00

(dE)

15.03 Awverage
10.86 Average
2.15 Awverage

RPemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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z2
YERTICAT

Jarwel Wang

Margin Remark

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freqg
(MH=Z)
1 1401.520
2 1eZ8.320
2 17a0.%e0
4 Z501.920

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC PART-15C (1G-PE)

BSGE4EC ZE*C SO3% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO
REZZ437(80Z.11k)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) (dBuv) (dBpvV/m) (dBpV/m)
25.4¢5 5.14 11.70 42,30 74,00
Z6.21 6.3 10.84 43.43 74.00
ZE.6B5 7.1 14,00 49,81 74,00
zg.70 6.47  10.47 45.64 74.00

(dE}

31.70 Peak
a0.57 Pesak
24,19 Peak
z28.326 Peak

Emission Level=

Antenna Factor + Cabkle Lozs + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

10
VERTICAL

Jarwel Wang

Margin Remark

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT
Fower Rating
Test Mode
Freg
(MHz)
1 1401.520
2 1eZ8.320
3 1730.%&0
4  Z501.220

A/C Chamber Data no.
3m 31154927} ant. pol.
FCC PART-15C (la-AV)

B5E4EC ZE*C S53% Engineer
Multimedia Sharing Device

120%ac/60Hz M/N:Pogoplug ERO
REZZ437(80Z.11k)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
25.4¢5 5.14 8.06 38.66 54.00
Z6.21 6.36 6.45 39,0z 54.00
6,835 7.1 11.9%9 45.80 54,00
z28.70 5.47 T.47 472,64 54.00

(dB)

15.34 Awverage
14.98 Average
8.20 Awverage
11.36 Awverage

Pemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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802.11g, Transmit, Frequency: 2412MHz

8ite no. : &/C Chamber Data no. : 5
Dis. / Ant. : om A3115(4327) Ant. pol. : HORIZONTAL
Timit : FCC PART-15¢C (1G-PE)
Env. / Ins. : B564EC Z&*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
FPower Rating : 120%Wac/60Hz M/N:FPogoplug FRO
Test Mode 1 TEZ412(802.11qg)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)

1 1&28.320 Ze6.Z21 .36 11.44 44,01 74.00 £25.99 Peak
2 1750.%60 Ze.65 7.16 15.78 49,59 74.00 £24.41 Peak
3 E2364.160 ZE.40 £.30  18.87 53.57 74.00 Z20.43 Peak

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

gite no. : ASC Chamhber Data no. @ 11
Dis. / Ant. : 3m 3115 (4327 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-AV)
Env., / In=s. : B836&4EC Z&*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Dewvice
FPower Rating : 120%Wac/60Hz M/N:FPogoplug FRO
Test Mode 1 TEZ412(802.11qg)
Ant, Cahle Emiz=ion
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

1 1&28.320 Ze6.Z21 £.36 7.44 40.01 54.00 13.99 Average
Z 1750.%260 Ze.65 7.1 11.78 45.59 54.00 8.41 Average
3 2364.160 EZ8.40 6.30  15.87 a0, 57 S4.00 3.43 Average

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Site no.
Dis. / Ant.
Limit
Env.
EUT
FPower Rating

Test Mode

/ Ins.

Freq.
(MHz)

1 1750.%4

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. : @&

Jm 3115 (4927) Ant. pol. VERTICAL
FCC PART-13C (13-FPK)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z20vac/60Hz M/N:Pogoplug ERO
TE2412 (802.11g)

Page 53 of 141

ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpW¥/m) (dEpV/m) (dEB)

0 Z2e6.63 T.1la  13.5Z2 47.33 74.00 Z6.67 Peak

0 Z28.40 6.30 17.13 2l1.83 74,00 £2z2.17 Peak

. 2364.198

RPemarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 2Z0dE below the official
limit are not reported.
8ite no. A/C Chawmber Data no. 12
Dis. / Ant. 3 A3115(4327) Ant. pol. VERTICAL
Timit FOC DPART-150C (1G-2V)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ412(802.11qg)
Ant, Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 1750.%960 Z6.65 T.16 Q.52 238 o Sl 54.00 10.67 Average
z 2364.160 ZE.40 f.30 14.173 45,83 54,00 3.17 Awerage

Pemarks: 1.
2.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Tezt Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

AT Chambher Data no. : B

3w 3115(4927) ant. pol. : HORIZONTAL
FOC PART-15C (13-PE)

BSGE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug FRO
TEZ412(80Z.11q)

Page 54 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m) (dE)

o 30,797 T.37 14.81 2z.75 74,00 21.253 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 2Z0dE below the official
limit are not reported.
8ite no. A/C Chawmber Data no. 14
Dis. / Ant. Jm A115(4227) Ant. pol. HORIZONTAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BSE4EC Z6*C F53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ41Z({80Z.11qg)
Ant, Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBpv) (dBEpV/m) (dEpY¥/m) (dE)
1 3213.Z80 30.77 7.37 11.81 49,75 54.00 4.25 Awverage

RPemarks=s: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. = 7

Jm 3115 (4927) Ant. pol. VERTICAL
FCC PART-13C (1E-FPK)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
TEZ412(80Z.11cq)

Page 55 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

0o 30,77 7.37  13.08 51.2Z2 74,00 Z2.78 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
S8ite no. A/C Chamber Data no. 13
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
FPower Rating 120%ac/60Hz M/N:FPogoplug EFRO
Test Mode TEZ41Z(80Z.11q)
Ant. Cakle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 321Z.Z80 3Z0.77 T.37  10.08 48 .22 54.00 2.78 Awverage

RPemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation
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802.11g, Transmit, Frequency: 2437MHz

gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freqg.
(MH=z)

A/C Chamber Data no.
3w 3115(4927) Ant. pol.
FZ2C PART-15C (1l3-PK)

B5E4EC Ze*C f53% Engineer

Multimedia Sharing Device
120%Vac/60Hz M/N:FPogoplug EFRO
TXZ437(802.11q)

FCC ID. VUIPOGOPLUG

=)

Page 56 of 141

HORIZONTAL

Jarwel Wang

Margin Remark

1 1a&Z8.320
Z 1750.%&0
3 EZ342.3Z20

Ant. Cable Emission

Factor Loss Reading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
z6.21 6.36 15.Z8 47.85 74,00
Z6.65 T.1e 13.03 45.84 74,00
z28.3¢6 6.28 17.07 31.71 74.00

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

Z6.15 Pezak

27.16 Peak

22.29 Pesak
Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Fredq.
(MHz)

A/C Chamber Data no.
Sm 3115(4927) Ant. pol.
FOO BART-15C {1@-2W)

B5E4EC ZE*C /53% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ437(802.11qg)

11

HORIZONTAL

Jarwel Wang

Margin Remark

(dB)

1 1&28.320
Z 1750.280
3 Z234Z.3EZ0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
26.21 6.36 11.E28 43.85 54.00
26.65 T.1s 10.03 43.84 54.00
=28.36 6,28 14.07 48.71 34,00

10.15
10.1&
3.29

Averade
Averadge
Average

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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8ite no. : &S0 Chamber Data no. : @&
Dis. / Ant. : om A3115(4327) Ant. pol. : VERTICAL
Timit : FCC PART-15¢C (1G-PE)
Env. / Ins. : B564EC Z&*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
Fower Rating : 120%Wac/60Hz M/N:Pogoplug FRO
Test Mode : TEZ2437(802.11qg)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)

1 1&Z8.320 Ze.Z1 6.36 11.81 44,18 74.00 £29.82 Peak
2 1750.%60 Z26.65 T.16 14.537 48.38 T4.00 £3.62 Peak
3 Z342.3Z0 Z8.36 f.28 14.65 49,29 74.00 24.71 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

8ite no. : &/C Chamber Data no. : 12
Dis. / &Ant. : 3m 3115 (4927 Ant. pol. : VERTICAL
Limit 1 FCC PART-15C (1G-AWV)
Env. / Ins. : B364EC ZE+C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device
Power Rating : 1Z0WVac/60Hz M/N:Pogoplug PRO
Test Mode 1 TEZ437(80Z.11q)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) [dEpv) (dEpV/m) (dBpV/m) (dE)

1 1628.320 Z6.Z21 6,36 7.61 40.18 54.00 13.82 Average
z 1730.%980 EZe.63 T.16 12.537 46,38 S4.00 T.62 Average
3 E234Z.3Z0 Z8.36 £.28 11.65 46.29 54.00 T7.71 Awverage

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975
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gite no. ASC Chamber Data no. 7
Dis. / Ant. 3m 3115 (4327 ant. pol. HORIZONTAL
Limit FCC PART-15C (1&-PE)
Env. / Ins. BS64EC ZE¥C S53% Engineer Jarweil Warneg
EUT Multimedia Sharing Device
Fower Rating 120%ac/60Hz M/N:Pogoplug ERO
Test Mode TEZ437(80Z.11q)
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3Z46.Z80 30.83 T.3%  15.34 &) o ST 74.00 Z0.43 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 13
Dis. / Ant. Jm F115(4227) Ant. pol. HORIZONTAL
Limit FCC PART-13C (1E-AV)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 1Z0%ac/60Hz M/N:Pogoplug PRO
Test Mode TEZ437(80Z.11cq)
Ant, Cahle Emiz=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBpv) (dBEpV/m) (dEpY¥/m) (dE)
1 3Z46.Z80 30.83 7.3 12,34 50.57 54.00 3.43 Awverage
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE below the official

limit are not reported.

AUDIX Technology Corporation
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Site no.
Di=z. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : B

am 21154927 Ant, pol. VERTICAL
FOC PART-15C (1G-PE)

B5E4EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug FRO
TEZ2437(802.11q)

Page 59 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpY¥/m) (dE)

0 30.83 T.3% 13.80 52.03 74,00 Z1.97 Peak

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission lewvels that are Z0dE helow the official
limit are not reported.
Site no. A/C Chamber Data no. 14
Dis. / Ant. Jm A115(4227) Ant. pol. VYERTICAL
Limit FCCO PART-15C (1E-AV)
Env. / Ins. B564EC ZE*FC S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 1Z20vac/60Hz M/N:Pogoplug ERO
Test Mode TEZ437(80Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)
1 3246.Z80 30.83 7.39 9.80 48.03 54.00 5.97 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG

802.11g, Transmit, Frequency: 2462MHz

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Fredq.
(MHz)

LS Chamber
Jm
FZC PART-15C

BS64EC ZE*C S53%

311504927

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TXZ462 (80Z.11g)

Ant. Cahle
Factor Loss

Page 60 of 141

1
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&28.320
Z 1750.280
3 234Z.320

(dB/m) (dEBE)

Z5.21 .36
ZE.65 7.16
28,36 G. 28

Data no.
Ant. pol.
[13-PE)
Engineer
Emi=z=ion
Reading Level Limits
{dBuv) (dBpWV/m) (dBpV/m)
13.47 45.04 74,00
15.1%9 49,00 74.00
17.21 2l1.85 74,00

(dE)

27.96 Peak
25.00 Pesak
Z2Z2.15 Pezak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lo=s

+ Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

A/C Chamber
dm
FZ2C PART-15C

Bo64EC Ze*C S53%

3115¢4%27)

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ46Z2(80Z.11q)

Ant. Cahle
Factor Loss

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 1a&Z8.320
2 1750.%e0
3 E342.3Z0

(dB/m) (dE)}

Z26.21 G.36A
26,63 T.16
28.36 A.28

Data no.
ant, pol.
(1G-AV)
Engineer
Emission
Reading Level Limits
(dBpv) (dBpv/m) (dBpV/m)
10.47 43.04 54,00
11.1% 45.00 54,00
14.21 48.85 54.00

(dE)

10.%6 Awverage
2.00 Average
5.15 Awverage

Remarks=s: 1.

Emizsion Level=

Antenna Factor + Cable Lozas

Z. The emission lewvels that are Z0dB khelow the
limit are not reported.

+ Reading.
official

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Fredq.
(MHz)

1 1750.%4

FCC ID. VUIPOGOPLUG

ASC Chamber Data no. : 2

3m  3115(4927) Ant. pol. : VERTICAL
FCC PART-15C (13-PK)

BS64EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TXZ462 (202. 11g)

Page 61 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpY¥/m) (dE)

0 Z2e6.63 T.1la 13.36 47,17 74.00 Z26.832 Peak

0 Z8.36 6.29 13.Z21 47.86 74,00 £26.14 Peak

. =2347.3%8

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
gite no. ASC Chamber Data no. 1z
Dis. / Ant. 3m 3115 (4327 ant. pol. YERTICAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BoE4EC ZE*C SO3% Engineer Jarwel Wang
EUT Multimedia Sharing Device
FPower Rating 120%ac/60Hz M/N:FPogoplug EFRO
Test Mode TEZ462 (802.11g)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1730.%60 Za.6/35 T.1la 10.36 44,17 54.00 9.83 Average
2 Z2347.3e0 28.Z26 5.29 10.Z21 44 .88 54.00 9.14 Average

Remarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Loss + Reading.

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG  Page 62 of 141

7
HORIZONTAL

Jarwel Wang

Margin Remark
(dBE)

A/C Chamber Data no.

Jm 3115 (4227) Ant. pol.

FOC PART-15C (1G-PE)

BSGE4EC ZE*C SO3% Engineer

Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO

TEZ462(802.11qg)

Ant. Cable Emission

Factor Loss FReading Level Limits

(dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m)
0 30.%0 T.44  17.11 25.44 74,00

1l8.36 Pesak

Emission Level=

Antenna Factor + Cabhle Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
Site no. A/C Chawmber Data no. 13
Dis. / Ant. Jm F115(4227) Ant. pol. HORIZONTAL
Limit FCC PART-13C (1E-AV)
Env. / Ins. B564EC ZE*FC S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ46Z (B0Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3283.240 3Z0.90 T.44 14,11 52.44 54.00 1.56 Awerage

Pemarks: 1.

Z.

Emission Lewel= Antenna Factor + Cable Loss + Reading.

The emiszszion levels that are Z0dE below the official
limit are not reported.

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

AT Chambher Data no. : B

3m  3115(4927) Ant. pol. : VERTICAL
FCC PART-15C (1E-PE)

BSE4EC Z6*C F53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z0%ac/60Hz M/N:Pogoplug PRO
TEZ462(802.11qg)

Page 63 of 141

Ant., Cahle Emi=s=ion
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBpV)  (dBpW¥/m) (dBpV/m) (dE)

0 30.20 T.44 14,12 2Z2.45 74.00 21.55 Peak

Emission Level=

Antenna Factor + Cakle Loss + Reading.

The emission lewvels that are Z0dE helow the official
limit are not reported.
Site no. A/C Chamber Data no. 14
Dis. / Ant. Jm A115(4227) Ant. pol. VYERTICAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BS64EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%Vac/60Hz M/N:FPogoplug EFRO
Test Mode TEZ46Z (802.11g)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3283.Z40 30.%90 T.44 11,12 49,45 54.00 4.55 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG

802.11g, Receive, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Env.
EUT
Fower Rating

Test Mode

/ Ins.

Fredq.
(MHz)

1 1e&Z3.3Z

A/C Chamber Data no. : 1

3m  3115(4927) Ant. pol. : HORIZONTAL
FCC PART-15C (1&-PE)

BSG4EC ZA*C S33% Engineer Jarwel Wang

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
RXZ437 (202.11q)

Page 64 of 141

Ant, Cahle Emiz=ion
Factor Loss Reading Level Limits Margin Remark
(dE/m) (dB) (dBpv)  (dEpV/m) (dEpWm) (dE)

0 Z28.21 6.36 14.20 47.47 74.00 £26.53 Peak

0 Zé.65 T.16 14.3Z2 20,33 74,00 Z23.67 Peak

2 1750.9%8

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
8ite no. A/C Chawmber Data no. : 9
Dis. / Ant. 3 A3115(4327) Ant. pol. HORIZONTAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode REZ437(80Z.11q)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1s828.32Z0 Z6.21 6.36 11.%0 44,47 54.00 9.53 Average
z 1730.%960 Z6.635 T.1e  12Z.32 46,33 54,00 T.67 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Tezt Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

Z

YERTICAT

Jarwel Wang

Margin Remark

1 1428.320
z 1750.9%9&0
3 EZ506A. 360

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11q)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dE) {dEnv) (dBpV/m) (dBEpV/m)
Z6.21 6.36 11.8Z 44,39 74.00
6,835 T.16 16.36 20.37 74,00
28.76 .48 11.15 45.39 74,00

(dE)

29.61 Peak
23.623 Pezak
27.61 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Page 65 of 141

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

10

YERTICAT

Jarwel Wang

Margin Remark

1 1628.3EZ0
Z 1750.%&0
3 Z506. 360

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

1Z0%ac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11cq)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
z26.21 f.36 7.82 40.3% 54,00
Z6.65 T.1e 13.5% 47,37 54.00
z8.76 6.48 8.15 43.39 54.00

(dE)

13.61 Awverage
6.63 Average

10.61 Average

Remarks: 1.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2412MHz

gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG  Page 66 of 141

1
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&Z4.960
Z 1750.%&0
3 2313.780

AT Chambher Lata no.
3m 311549273 Ant. pol.
FCC PART-15C (1&-PE)

B5E4EC Ze*C f53% Engineer
Multimedia Sharing Device

120%Vac/60Hz M/N:FPogoplug EFRO

TEZ41Z2 (80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
z6.21 6.32 12.99 45,52 74,00
Z6.65 T.1e 14.4%5 48.27 74,00
zZg.28 6.24 17.69 32,21 74.00

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

Z8.48 Pesak

25.73 Peak

21.79 Pesak
Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 16Z4.2%60
Z 1750.%&0
3 2313.78&0

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

1Z0%ac/60Hz M/N:Pogoplug PRO
TEZ41Z2(80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
26.21 5. 32 9.99 4z .52 54,00
Z6.65 T.16 11.4% s 54.00
zg8.28 6.24 13.69 43.21 54.00

RPemarks: 1.

Emission Level= Antenna Factor + Cakle Lioss +
Z. The emission levels that are Z0dE bhelow the

limit are not reported.

(dE)

11.48 Awverage
8.73 Awverage
32.79  Awverage

Reading.
opfficial

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG  Page 67 of 141

a
VYERTICAL

Jarwel Wang

Margin Remark

1 1624.9360
Z 1750.%&0
3 Z364.160

AT Chambher Lata no.
3m 311549273 Ant. pol.
FCC PART-15C (1E-PE)

BSE4EC Z6*C F53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug EFRO
TEZ41Z2(80Z.11n-HTZ0)

Ant, Cahle Emiz=ion

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
Z6.21 6.32 1Z.43 44,96 74.00
Z6.65 T.1e 16.5%4 50.75 74,00
zZg.40 6.30 13.85 48.55 74.00

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

29.04 Pesak

23.25 Peak

25.45 Pesak
Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freqg.
(MHz)

1z
YERTICAT

Jarwel Wang

Margin Remark

1 1624.9360
Z 1750.%&0
3 E2364.160

A/C Chamber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

1Z20vac/60Hz M/N:Pogoplug ERO

TEZ41Z2 (80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)
Z6.21 6. 32 9.43 41.5%6 54.00
ZE.6B5 T.1e 13,54 47.75 54,00
z28.40 5. 30 9.85 44,55 54.00

Pemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +
Z. The emission levels that are Z0dE helow the

limit are not reported.

(dBE)
1Z2.04 Average
.25 Average
9.45 Awverage
Reading.
official

AUDIX Technology Corporation
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gite no.
Dis. / Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

ASC Chamber Data no. : 7

3m 3115(4927) Ant. pol. : VERTICAL
FCC PART-15C (1&-PE)

BSE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:Pogoplug ERO
TEZ41Z (802.11n-HTZ0)

Page 68 of 141

ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpW¥/m) (dEpV/m) (dEB)

o 30,77 T.37 1Z2.8%9 51.03 74.00 Z2.97 Peak

Remarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
gite no. ASC Chamber Data no. 14
Dis. / &Ant. Jm 3115 (4927 Ant. pol. HORIZONTAL
Limit FCC PART-15C (la-AV)
Env. / Ins. B564EC ZE+C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 1Z0%ac/60Hz M/N:Pogoplug PRO
Test Mode TEZ41Z2(80Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBEpV/m) (dE)
1 3213.Z80 30.77 T.37  1Z2.05 20.1% 54,00 3.81 Awverage

Pemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE helow the official
limit are not reported.

Antenna Factor + Cabhle Loss + Reading.

AUDIX Technology Corporation
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gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=Z)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : B

Jm 3115 (4927) Ant. pol. HORIZONTAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ412(802Z.11n-HTZ0)

Page 69 of 141

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)

0o 30,77 7.37 15.05 53.1°% 74,00 Z0.81 Peak

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

The emission levels that are Z20dE below the official
limit are not reported.
S8ite no. ASC Chambher Data no. 13
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (la-AV)
Env. / Ins. BS64EC ZE¥C S53% Engineer Jarweil Warneg
EUT Multimedia Sharing Device
Fower Rating 120%ac/60Hz M/N:Pogoplug ERO
Test Mode TEZ41Z (802.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3213.Z80 30.77 7.37 9.89 4g8.03 54.00 3.97 Awverage

Remarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Lozs + Reading.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Envwv.
EUT
Fower Rating
Test Mode

/ Ins.

Freq.
(MH=z)

A/C Chamber Data no.
3m 3115(4927) Ant. pol.
FZC PART-15C (l3-PEK)

B5E4EC ZE*C S53% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TEZ437 (80Z.11n-HTZ0)

FCC ID. VUIPOGOPLUG  Page 70 of 141

3
HORIZ0ONTAL

Jarwel Wang

Margin Remark

1 1&Z4.960
Z 1750.%&0
3 EZ3Z2.1e0

Ant. Cahble Emission

Factor Loss Reading Level Limits
(dB/m) (dE)} [dEnv) (dEpV/m) (dBpV/m)
Z26.21 6.32 T7.39 39. 522 74,00
26.B3 T.16 S.00 4z.81 74,00
28.32 6.253 11.72 46,29 T74.00

Remarks: 1.

Emission Level= Antenna Factor + Cakle Loss +

(dE)

34.08 Peszak

31.19 Peak

27.71 Pesak
Reading.

Z. The emission lewvels that are Z0dE helow the ocfficial
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env.
EUT
Power Rating
Test Mode

/ Ins.

Freq.
(MH=z)

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 16Z4.2%60
Z 1750.%&0
3 E23Z2.1eé0

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

1Z0%ac/60Hz M/N:Pogoplug PRO
TEZ437(80Z.11n-HTZ0)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
26.21 5. 32 4.39 36,82 54,00
Z6.65 T.16 a.00 39.81 54.00
z8.32 6.25 8.72 43.29 54.00

RPemarks: 1.

Emission Level= Antenna Factor + Cakle Lioss +

(dE)

17.08 Awverage

14.19% Awverage

10.71 Awverage
Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG  Page 71 of 141

]
YERTICAT

Jarwel Wang

Margin Remark

1 1624.2360
Z 1750.%&0
3 E34Z.32Z0

A/C Chamher Data no.
3m 3115(4927) Ant, pol.
FCOC PART-15C {1G-PE)

BSE4EC Ze*C /53% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO
TEZ2437(802.11n-HTZ0)

ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
Z6.21 6. 32 7.48 40.01 74.00
26,63 7.1 10.85 44,64 74,00
28.36 5.Z8 5.77 40.41 74,00

(dE)

33.99 Pesk
£29.34 Peak
33.59 Peak

Emission Lewvel= antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

Lata no.
ant, pol.

A/C Chamber

am 31154927

FCC PART-15C (1G-&AWY)
B5E4EC ZE*C S53%
Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ437(80Z.11n-HTZ0)

Engineer

1=z
YERTICAT

Jarwel Wang

Margin Remark

1 1624.9360
Z 1750.%&0
3 E234Z.32Z0

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
Z6.21 6. 32 4,483 37.01 54.00
ZE.6B5 T.16 T.85 41,66 54,00
28.35 5. 28 Z.77 37.41 54.00

(dE)

16.99 Average
12.34 Awverage
156.59 Awverage

Pemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG  Page 72 of 141

8ite no. A0 Chawmber Data no. 7
Dis. / Ant. dm 21154927 Ant, pol. HORIZONTAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 1Z20vac/60Hz M/N:Pogoplug ERO
Test Mode TEZ437 (80Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)
1 3Z50.2Z40 320,83 7.3% 15.37% 332.78 74,00 Z0.21 FPeak
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
S8ite no. ASC Chambher Data no. 13
Dis. / &nt. 3m 3115 (4927 Ant. pol. HORIZONTAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BSE4EC Z6*C F53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ437(80Z.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)
1 3Z50.Z40 30.83 T.3% 12,57 50.792 54.00 3.21 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The emission levels that are Z0dB below the official

limit are not reported.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG  Page 73 of 141

S8ite no. ASC Chambher Data no. B
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-PK)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
FPower Rating 120%ac/60Hz M/N:FPogoplug FRO
Test Mode TEZ437(80Z.11n-HTZ0)
Ant. Cakle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3Z46.Z80 30.83 T.3% 14,24 532.47 74.00 21.53 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 14
Di=. / Ant. 3m 3115 (4327 Ant., pol. YERTICATL
Limit FCC PART-15C (1G-AWV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode TEZ2437(802.11n-HTZ0)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) [dBpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3246.Z80 30.83 T7.3% 10.Z24 49.47 54.00 5.53 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.

AUDIX Technology Corporation
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802.11n-HT20, Transmit, Frequency: 2462MHz

gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating
Test Mode

/ Ins.

Freq.
(MH=z)

A/C Chamber Data no.
3w 3115(4927) Ant. pol.
FZ2C PART-15C (1l3-PK)

B5E4EC ZE*C S53% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TEZ462Z (B0Z.11n-HTZ0)

FCC ID. VUIPOGOPLUG  Page 74 of 141

3
HORIZONTAL

Jarwel Wang

Margin Remark

1 1628.3EZ0
2 1725.780
3 =2330.580

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dE)} (dBnv) (dBpV/m) (dBpuv/m)
26.21 .36 13.68 46,25 74,00
26.559 T.00  15.18 48.77 T74.00
28.32 .26 18.18 SZ2.78 74,00

(dE)

27.75 Pesak
25.23 Peak
21.24 Pezak

RPemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

&2/ Chamber Data no.
3 A3115(4327) Ant. pol.
FOO PART-15C (1G-2V)

BSGE4EC ZE*C SO3% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZZ4 62 {80Z.11n-HTZ0O)

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&28.320
Z  1725.780
3 2330.5&0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
2B.21 5,36 9. 68 47z .25 54.00
26.59 T.00 11.18 44,77 54.00
z28. 32 .26 14.18 48.76 54,00

(dE)

11.75 Awverage
9.23 Average
3.24 Awverage

Pemarks: 1.

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the

official

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

&

Page 75 of 141

YERTICAT

Jarwel Wang

Margin Remark

1 1628.3EZ0
Z 1750.280
3 2338.980

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC PART-15C (1G-PE)

BSGE4EC ZE*C SO3% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO

TEZZ462 (802.11n-HTZ0)

Ant. Cahble Emission

Factor Loss Reading Level Limits
(dB/m) (dE)} (dBnv) (dBpV/m) (dBpuv/m)
26.21 .36 12.599 45.5¢6 74,00
Z6.85 7.1 15.00 49.81 74.00
=8.36 6.28 11.98 46,62 74,00

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Los= +

(dE)

z8.44 Pesak

25.19 Pesak

27.38 Pezak
Reading.

Z. The emizsion lewvels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

12

VERTICAL

Jarwel Wang

Margin Remark

(dE)

1 1628.320
Z 1750.%&0
3 2338.%80

AT Chambher Data no.
3m 311549273 Ant. pol.
FCC PART-15C (la-AV)

BSE4EC Z6*C F53% Engineer
Multimedia Sharing Device

1Z20vac/60Hz M/N:Pogoplug ERO

TEZ46Z (80Z.11n-HTZ0)

Ant, Cahle Emiz=ion

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
Z6.21 6.36 9.99 4Z.56 54.00
Z6.65 T.1e 1Z2.00 45.81 54.00
z28.3¢6 6. 28 7.98 4Z.82 54.00

11.44
2.19
11.38

Averadge
Averadge
Averadge

RPemarks: 1.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Di=z. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : B

am 21154927 Ant, pol. HORIZONTAL
FOC PART-15C (1G-PE)

B5E4EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug FRO
TEZ462(802.11n-HTZ0)

Page 76 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpY¥/m) (dE)

0 30.%0 T.44 0 17011 55.44 74,00 18.56 Peak

Emission Level=

Antenna Factor + Cable Loss + Reading.

The emission lewvels that are Z0dE helow the official
limit are not reported.
8ite no. A/C Chawmber Data no. 14
Dis. / Ant. Jm A115(4227) Ant. pol. HORIZONTAL
Limit FCCO PART-15C (1E-AV)
Env. / Ins. B564EC ZE+C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEZ462Z (B0Z.11n-HTZ0)
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3Z83.Z40 30.20 T.44 14,11 2Z2.44 54.00 1.56 Awverage

RPemarks: 1.
Z.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cabkle Loss + Reading.

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Envwv.
EUT
Fower Rating

Test Mode

/ Ins.

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 7

3m  3115(4927) Ant. pol. : VERTICAL
FCC PART-15C (1&-PE)

BSE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%Vac/60Hz M/N:FPogoplug EFRO
TEZ462Z (B0Z.11n-HTZ0)

Page 77 of 141

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBpv)  (dBpV/m) (dBEpV/m) (dE)

0 30.%0 7.44 15.14 23.47 74,00 20.53 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. A/C Chamber Data no. 13
Di=. / Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. BS64EC ZE¥C S53% Engineer Jarweil Warneg
EUT Multimedia Sharing Device
Fower Rating 120Vac/60Hz M/N:Pogoplug EFRO
Test Mode TEXZ46Z (802 . 11n-HTZ0)
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3283.Z40 30.20 T.44  12.14 50.47 54.00 3.53 Awverage

Remarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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802.11n-HT20

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

1 16Z8.32

FCC ID. VUIPOGOPLUG

, Receive, Frequency: 2437MHz

A/C Chawmber Data no. : 1

Jm 3115 (4927) Ant. pol. HORIZONTAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11n-HTZ0)

Page 78 of 141

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuwv) (dBEpv/m) (dBpV/m) (dBE)

o zZ6.21 G.36  15.37 47,54 74,00 Z6.06 FPeak

0 Z26.65 T.1e 16.07 49,88 74,00 Z4.1Z Peak

Z 1750.%6

Remarks=s: 1.

Emizsion Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chawmber Data no. : 9
Dis. / Ant. 3 A3115(4327) Ant. pol. HORIZONTAL
Timit FOC DPART-150C (1G-2V)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device

Power Rating
Test Mode

Freq.
(MHz)

1 1e&Z3.3Z
z 1730.%8

1Z20vac/60Hz M/N:Pogoplug ERO
REZ437(80Z.11n-HTZ0)

ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpW¥/m) (dEpV/m) (dEB)
0 Z28.21 6.3 1Z.37 44,94 54.00 9.06 Average
0 Z6.683 T.1e  13.07 46.88 54,00 7.12 Awverage

RPemarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Lozs + Reading.

AUDIX Technology Corporation

Report No. EM-F990975



Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT
Power Rating
Test Mode
Freq.
(MHz)
1l 1730.%6
zZ  ZAH0G. 24

FCC ID. VUIPOGOPLUG

A/C Chawmber Data no. : 2

Jm 3115 (4927) Ant. pol. VERTICAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
REZ437(802Z.11n-HTZ0)

Page 79 of 141

Ant, Cahle Emission
Factor Loss FReading Level Limits Margin Remark
{dB/m) (dE) (dEpV)  (dBpW¥/m) (dEpV/m) (dEB)

0 Z2e6.63 T.1a 16.88 50.8929 74.00 £23.31 Peak

o z8.74 f.48 10.85 46,089 74,00 27.91 FPeak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.
gite no. ASC Chamber Data no. 10
Dis. / &Ant. 3m 3115 (4327 Ant. pol. YERTICATL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode REZ437(802.11n-HTZ0)
Ant. Cakle Emlission
Fredq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 1750.%9%60 Z26.65 7.1 13.88 47 .69 54.00 65.31 Average
2 EH0e6.%960 Z28.76 6.48 7.85 43.09 54.00 10.91 Average

Remarks: 1.
2.

Emission Level= Antenna Factor
The emission levels that are Z0

limit are not reported.

+ Cakle Loss + Reading.
dE below the ocfficial

AUDIX Technology Corporation  Report No. EM-F990975



802.11n-HT40, Transmit, Frequency: 2422MHz

Site no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

&2/ Chamber Data no.
dm 2115(3775) ant, pol.
FOO BART-15C {1@-PE)

BSE4EC Ze*C /53% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TEZ4Z22 (B0Z.11n-HT40)

FCC ID. VUIPOGOPLUG

1

Page 80 of 141

YERTICAT

Jarwel Wang

Margin Remark

1 1a&Z8.320
Z 1750.%&0
3 2347.380

Ant, Cahle Emiz=ion

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
26,23 6.36 13.048 45.85 74,00
26.70 T.1e 16.38 50.24 74,00
zg8.04 6.2 13.76 4g.10 74.00

(dE)

Z8.35 Pezak
23.76 Peak
25.590 Pesk

RPemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

&2/ Chamber Data no.
3 23115 (3773) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug FRO
TEZ42Z2(802Z.11n-HT40)

1z

HORIZONTAL

Jarwel Wang

Margin Remark

1 1624.2360
Z 1750.%&0
3 E3ZZ.1eé0

Ant, Cahle Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpV) (dEpV/m) (dBpV/m)
Z6.23 6. 32 9.82 B oSl 54.00
zZe.70 T.1e 13,64 47.50 54,00
28.03 .25 15.91 50.1% 54.00

(dE)

11.63 Average
&.50 Awverage
3.81 Awverage

Remarks=s: 1.

Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG  Page 81 of 141

z2
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&Z4.960
Z 1750.%&0
3 EZ3Z2.1e0

A/C Chawmber Data no.
Jm 3115 (37735) Ant. pol.
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO
TEZ42Z2(802Z.11n-HT40)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)
26,23 6.32 13.8EZ 46,37 74,00
26.70 T.1a 16.64 50.50 74,00
zZg.03 6,25 Z20.91 35.12 74.00

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

27.63 Peak

23.50 Peak

18.81 Pesak
Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

1z
HORIZONTAL

Jarwel Wang

Margin Remark

1 1&24.360
Z 1750.960
3 Z232Z.1e0

A/C Chamber Data no.
Jm 3115 (3775) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO
TEZ42Z2(802Z.11n-HT40)

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuwv) (dBuV/m) (dBpV/m)
26,23 5. 32 Q.82 42,37 54.00
Zz6.70 T.1la 13.64 47.50 54.00
zg.03 .25 15.71 a0.1% 54,00

Pemarks: 1.

Emission Level= Antenna Factor + Cakle Loss +
Z. The emission lewvels that are Z0dB helow the

limit are not reported.

(dE)

11.63 Awverage
6.50 Average
3.81 Awverage

Reading.
offizial

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG  Page 82 of 141

Site no. A/C Chamher Data no. 3
Di=. / Ant. dm 2115(3775) Ant, pol. HORIZONTAL
Limit FCC PART-15C (1G-PE)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ4ZZ2(80Z.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3ZZ6.480 30.55 7.38  13.86 21.59 74.00 Z2Z2.41 Peak
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
S8ite no. A/C Chamber Data no. 13
Dis. / Ant. Jm A115(3775) Ant. pol. HORIZONTAL
Limit FCC PART-13C (1E-AV)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 1Z0vac/60Hz M/N:Pogoplug EPRO
Test Mode TEZ4ZZ2(80Z.11n-HT40)
Ant. Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)
1 32Z6.480 30.55 7.38 10.6%5 48.59%9 54.00 5.41 Awverage
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z.

The emission levels that are Z0dE helow the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



gite no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=Z)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 4

Jm 3115(3775) Ant. pol. VERTICAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ42Z2(802Z.11n-HT40)

Page 83 of 141

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBEpv/m) (dBpV/m) (dB)

0 30.55 7.38 13.:2Z 51.15 74,00 Z2.85 Peak

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

The emission levels that are Z20dE below the official
limit are not reported.
S8ite no. A/C Chamber Data no. 14
Dis. / &nt. 3m 3115(3775) Ant. pol. YERTICAL
Limit FCC PART-15C (la-AV)
Env. / Ins. BSE4EC Z6*C F53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 1Z20vac/60Hz M/N:Pogoplug ERO
Test Mode THZ4ZZ (80Z2.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dE/m) (dBE) (dBpv) (dBEpV/m) (dEpY¥/m) (dE)
1 3Z2Ze.480 2Z0.55 T.38 10.ZZ2 48.15 54.00 3.85 Awverage

RPemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cabkle Lozs + Reading.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG

802.11n-HT40, Transmit, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MHz)

A/C Chamber
Fm
FCC PART-15C

Bo64EC Ze*C /53%

3115(4927)

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug EFRO
TEZ437(802.11n-HT40)

Page 84 of 141

3
HORIZONTAL

Jarwel Wang

Margin Remark

1 1624.2360
z 1750.9%9&0
3 E2338.%&0

Ant. Cahle
Factor Loss
(dB/m) (dBE)
26.21 6.3E
26, 6] 7,16
28.36 A.28

Data no.
Ant. pol.
[13-FPE]}
Engineer
Emission
Reading Level Limits
{dBuv) (dBpV/m) (dBpV/m)
14.24 47.47 74.00
15.81 49,862 74,00
Z0.41 55.05 74,00

(dE)

26.53 Pesak
z24.38 Pezak
18.95 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Lozs

+ Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MH=z)

2/ Chamber
Fm
F2C PART-15C

Bo64EC Ze*C /53%

3115(4927)

Multimedia Sharing Device
120%ac/60Hz M/N:Pogoplug ERO
TEZ437(802.11n-HT40)

Ant. Cahle
Factor Loss

11
HORIZONTAL

Jarwel Wang

Margin Remark

1 1624.%60
Z 1750.280
3 2338.980

(dBE/m) (dE)

26.21 5,32
26.65 T.16
28.36 6,28

Data no.
Ant., pol.
[lz-AV)
Engineer
Emission
Reading Level Limits
(dEuv) (dBEpv/m) (dEpv/m)
11.51 44,04 54,00
11.88 45.89 54.00
15.85 20.48% 54,00

(dE)

2.9 Average
8.31 Awverage
3.51 Awverage

Pemarks: 1.

Emission Level=

Antenna Factor + Cable Lo=s

Z. The emizzion levels that are 20dE helow the
limit are not reported.

+ Reading.
offizial

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

&2/ Chamber
dm
F2C PART-15C

Bo64EC Ze*C /53%

3115¢4227)

FCC ID. VUIPOGOPLUG

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug EFRO
TEZ437(80Z.11n-HT40)

Page 85 of 141

3]
YERTICAT

Jarwel Wang

Margin Remark

1 1&Z8.320
Z 1750.%&0
3 2338.%80

Ant. Cahle
Factor Loss
(dE/m) (dE)
26.21 6,36
26. 65 T.16
28.36 6.28

Data no.
Ant, pol.
(1G-PK)
Engineer
Emission
Reading Level Limits
{dBuv) (dBpV/m) (dBpV/m)
13.87 46.44 74.00
17.34 51.15 74,00
16.31 530.95 74.00

(dE)

27.56 Peak
2Z2.85 Peak
23.05 Pesak

RPemarks: 1.

Emission Level=

Antenna Factor + Cable Lo=s

+ Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Yite no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

2/ Chamker
dm
F2C PART-15C

Bo64EC Ze*C /53%

3115¢4%27)

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ2437(802.11n-HT40)

Ant. Cahle
Factor Loss

1z
YERTICAT

Jarwel Wang

Margin Remark

1 1&Z8.320
2 1750.%e0
3 2338.%80

(dE/m) (dE)

Ze. 21 5.36
Z26.65 T.16
Z8.36 6,28

Data no.
ant, pol.
(1G-AV)
Engineer
Emission
Reading Level Limits
{dBuv) (dBpV/m) (dBpV/m)
9.539 4z2.16 54.00
13.85 47 .66 54,00
ALl o 35 46.029 54.00

(dE)

11.84 Awverage
&.34 Average
7.91 Awverage

Remarks: 1.

Emission Level=

Antenna Factor + Cakle Loss

Z. The emission lewvels that are Z0dB khelow the
limit are not reported.

+ Reading.
official

AUDIX Technology Corporation
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Site no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 7

am 31154927 ant, pol. VERTICAL
FCOC PART-15C {1G-PE)

BSGE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ2437(802.11n-HT40)

Page 86 of 141

Ant., Cahle Emi=z=ion
Factor Loss FReading Level Limits Margin Remark
(dE/m) (dB) (dBpV)  (dBEpV/m) (dEp¥/m) (dE)

0o 30.83 T.3% 0 13.38 31.81 74.00 Z22.39 Peak

Remarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 14
Di=. / Ant. dm 2115 (4327 ant, pol. HORIZONTAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. B5E4EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ437(80Z.11n-HT40)
Ant. Cakle Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpv) (dEpV/m) (dBEpV/m) (dE)
1 3Z46.Z80 30.83 T.3% 0 11.38 49,80 54.00 4.40 Awverage

Remarks=s: 1.
zZ.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation
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gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Fredq.
(MHz)

FCC ID. VUIPOGOPLUG

A/ Chamber Data no. : B

Jm 3115 (4927) Ant. pol. HORIZONTAL
FCC PART-15C (1E-PE)

B564EC ZE+C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z0vac/60Hz M/N:Pogoplug EPRO
TEZ437(80Z.11n-HT40)

Page 87 of 141

Ant, Cahle Emiz=ion
Factor Loss Reading Level Limits Margin Remark
(dE/m) (dB) (dBpV)  (dBEpV/m) (dEp¥/m) (dE)

0o 30.83 T.33 13,99 532,22 74.00 21.78 Peak

RPemarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

Z. The emission levels that are Z0dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 13
Di=. / Ant. 3m 3115 (4327 Ant., pol. YERTICATL
Limit FCC PART-15C (1G-AWV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode TEZ2437(802.11n-HT40)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
{MHz (dE/m) (dB) (dBEpv) (dBEpV/m) (dBEpY¥/m) (dE)
1 3246.Z80 30.83 7.39 9.53 48.15 54.00 5.85 Awverage

RPemarks=s: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation

Report No. EM-F990975



802.11n-HT40, Transmit, Frequency: 2452MHz

gite no.
Dis. / &Ant.
Limit
Enwv.
EUT
Fower Rating
Test Mode

/' Ins.

Freq.
(MH=z)

A/C Chamber Data no.
Sm 3115(4927) Ant. pol.
FOO BART-15C {1@-PE)

BSE4EC Ze*C /53% Engineer

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ452(802Z.11n-HT40)

FCC ID. VUIPOGOPLUG  Page 88 of 141

3
HORIZONTAL

Jarwel Wang

Margin Remark

1 1624.2%&0
Z 1750.%&0
3 2313.780

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) (dBuwv) (dBuV/m) (dBpV/m)
z26.21 f.32  13.68 46,21 74,00
26.B3 T.1la 15.85 49,686 74,00
28.28 6.24  Z0.02 54.54 T74.00

(dE})

27.79 Peak
24.34 Peak
19.46 Pesak

Remarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.

Site no.
Di=. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Fredq.
(MHz)

&2/ Chamber Data no.
3 A3115(4327) Ant. pol.
FOC DPART-150C (1G-2V)

B564EC ZE*C S53% Engineer

Multimedia Sharing Device
120Vac/60Hz M/N:Pogoplug PRO
TEZ45Z2(80Z.11n-HT40)

11
HORIZONTAL

Jarwel Wang

Margin BRemark

1 1&24.360
=z 1750.%&0
3 2313.7e0

Ant. Cable Emission

Factor Loss Reading Level Limits
(dB/m) (dB) {dBnwv) (dBEpV/m) (dBEpV/m)
26.21 .32  10.54 43.07 54.00
26.6D T.16 1Z2.45 46.26 54,00
z8.:28 .24 15.2Z1 43,74 54.00

(dB)

10.93 Awverage
7.74  Awverage
4,26 Average

Pemarks: 1.

limit are not reported.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the

official

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

&

YERTICAT

Jarwel Wang

Margin Remark

1 1a&Z8.320
Z 1750.%&0
3 E2355.780

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120%vac/60Hz M/N:FPogoplug FRO
TEZ452(802Z.11n-HT40)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dE) ({dEpv) (dEpV/m) (dBpV/m)
z6.21 6.36 14.Z6 46.83 74,00
Z6.65 T.1le 17.74 51.55 74,00
zZg.40 6.2 15.25 49,94 74.00

(dE)

27.17 Pesak
2Z2.45 Peak
z4.06 Peak

Emission Level=

Antenna Factor + Cakle Loss +

Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Page 89 of 141

gite no.
Dis. / Ant.
Limit
Env.
EUT
Power Rating

Test Mode

/ Ins.

Freq.
(MH=z)

12

YERTICAT

Jarwel Wang

Margin Remark

1 1a&Z8.320
Z 1750.%&0
3 Z2355.760

A/C Chamber Data no.
Jm 3115 (4927) Ant. pol.
FCC PART-13C (1Z-AV)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

120Vac/60Hz M/N:Pogoplug PRO
TEZ45Z2(802Z.11n-HT40)

ant. Cable Emission

Factor Loss FReading Level Limits
(dE/m) (dBE) (dEpV) (dEpvV/m) (dBpV/m)
z6.21 6.36 10.Za 4z.83 54,00
Z6.65 T.1ae 13.74 47.55 54.00
zZg.40 6,29 1Z.Z25 46.594 54.00

(dE)

11.17 Awverage
65.45 Average
7.06 Awverage

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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Site no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

FPower Rating

Test Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : B

am 31154927 ant, pol. HORIZONTAL
FCC PART-15C (1G-PE)

BSGE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%ac/60Hz M/N:FPogoplug EFRO
TEZ45Z(80Z.11n-HT40)

Page 90 of 141

Ant. Cahble Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dE)} (dBnv) (dBEpV/m) (dBpV/m) (dBE)

0 30.%0 7.41 14.33 2z.84 74,00 £2l1.16 Peak

Pemarks: 1.

Emission Level=

Antenna Factor + Cabhle Loss + Reading.

Z. The emission levels that are Z0dE bhelow the official
limit are not reported.
S8ite no. AT Chambher Data no. 14
Di=. / Ant. 3m 3115 (4327 Ant. pol. HORI ZONTAL
Limit FCC PART-15C (1E-AWV)
Env. / Ins. Bo64EC Ze*C /53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode TEZ452(802Z.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)
1 3270.040 30.90 7.41 11.53 49,84 54.00 4,14 Average

Pemarks: 1.

Z.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cable Loss + Reading.

AUDIX Technology Corporation
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Site no.
Dis. / A&Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Freq.
(MHz)

FCC ID. VUIPOGOPLUG

A/C Chamber Data no. : 7

am 31154927 ant, pol. VERTICAL
FCOC PART-15C {1G-PE)

BSGE4EC ZE*C SO3% Engineer Jarwel Wang

Multimedia Sharing Device
120%vac/60Hz M/N:FPogoplug FRO
TEZ452(802Z.11n-HT40)

Page 91 of 141

Ant., Cahle Emi=z=ion
Factor Loss FReading Level Limits Margin Remark
(dE/m) (dB) (dBpV)  (dBEpV/m) (dEp¥/m) (dE)

0o 30.20 T.41  1Z2.67 50.98 74.00 23.0Z Peak

Remarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. 13
Di=. / Ant. dm 2115 (4327 Ant, pol. YERTICAL
Limit FCC PART-150C (1G-AV)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Power Rating 120Vac/60Hz M/N:Pogoplug PRO
Test Mode TEZ45Z2(80Z.11n-HT40)
Ant. Cahble Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) (dEpV) (dEpV/m) (dBEpV/m) (dE)
1 3270.040 30.20 7.41 9.87 47.98 54.00 6.02 Average

Remarks: 1.
2.

Emission Level=
The emission levels that are Z0dB below the official
limit are not reported.

Antenna Factor + Cabkle Loss + Reading.

AUDIX Technology Corporation
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FCC ID. VUIPOGOPLUG

802.11n-HT40, Receive, Frequency: 2437MHz

gite no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MHz)

1 1s28.3Z

A/C Chawmber Data no. @ 1

Jm 3115 (4927) Ant. pol. HORIZONTAL
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer Jarwel Wang

Multimedia Sharing Device
1Z0%ac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11n-HT40)

Page 92 of 141

Ant. Cable Emission
Factor Loss Reading Level Limits Margin Remark
(dB/m) (dB) (dBuv) (dBpv/m) (dBpV/m) (dB)

0 Z5.21 5.36 14.79 47.36 74,00 Z6.64 Peak

0 Z2e6.63 T.1la 17.16 50.97 74.00 23.032 Peak

Z 1750.%4

Remarks: 1.

Emission Level=

Antenna Factor + Cabkle Loss + Reading.

2. The emission levels that are 20dE below the official
limit are not reported.
8ite no. A/C Chamber Data no. = 9
Dis. / Ant. 3 A3115(4327) Ant. pol. HORIZONTAL
Timit FOC DPART-150C (1G-2V)
Env. / Ins. B564EC ZE*C S53% Engineer Jarwel Wang
EUT Multimedia Sharing Device
Fower Rating 120%vac/60Hz M/N:FPogoplug FRO
Test Mode REZ437(802Z.11n-HT40)
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHZ) (dB/m) (dB) (dBuwv) (dEpv/m) (dBpV/m) (dE)
1 1s8E28.3Z0 Z6.Z21 .36 11.79 44,36 54.00 9.64 Average
2 1750.%960 Z6.65 T.1la 14.146 47 .97 54.00 6.03 Average

RPemarks: 1.
2.

Emission Level=
The emission levels that are Z0dE below the official
limit are not reported.

Antenna Factor + Cakle Loss + Reading.

AUDIX Technology Corporation
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Site no.
Di=. / Ant.
Limit
Env. / Ins.
EUT

Power Rating

Test Mode

Freq.
(MH=z)

FCC ID. VUIPOGOPLUG

Z

Page 93 of 141

YERTICAT

Jarwel Wang

Margin Remark

1 1628.3EZ0
Z 1750.%&0
3 zZi0a. 380

A/C Chawmber Data no.
Jm 3115 (4227) Ant. pol.
FOC DPART-15C (1G-PE)

B564EC ZE*C S53% Engineer
Multimedia Sharing Device

1Z0%ac/60Hz M/N:Pogoplug PRO
REZ437(80Z.11n-HT40)

Ant. Cable Emission

Factor Loss FReading Level Limits
(dB/m) (dB) (dBuwv) (dBEpV/m)  (dBpV/m)
26.21 .36 1Z.08 44,65 74,00
Z6.65 7.1l 17.E5 51.086 74,00
z8.76 6.48 11.70 46.54 74.00

RPemarks: 1.

Emission Level=

Antenna Factor + Cakle Loss +

(dE)

£29.35 Pesk

22.94 Peak

z27.068 Peak
Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

gite no.
Dis. / &Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

Fredq.
(MHz)

10

VERTICAL

Jarwel Wang

Margin Remark

(dB)

1 1&28.320
Z 1750.960
3 Z506.%60

A/C Chamber Data no.
Jm 3115 (49227) Ant. pol.
FCC PART-15C (la-AV)

BS64EC ZE*C S53% Engineer
Multimedia Sharing Device

120%Vac/60Hz M/N:FPogoplug EFRO
REZ437(802.11n-HT40)

Ant., Cahle Emi=z=ion

Factor Loss Reading Level Limits
(dB/m) (dE) {dEnv) (dBpV/m) (dBEpV/m)
26,21 5.36 2.08 41.65 54.00
Z6.65 7.1 14.Z5 49.06 54.00
z8.74 .48 g.70 43.54 54,00

AL, o Bl
3.54
10.06

Averade
Averadge
Average

RPemarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official
limit are not reported.

AUDIX Technology Corporation
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3.6.3.Restricted Bands Measurement Results

Date of Test : Sep. 27,2010 Temperature : 26C

EUT : Multimedia Sharing Device Humidity : 53%

Test Mode - 802.11b, Transmit, Channel: 02, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB

Peak * 2358.240 28.40 6.29 23.09 57.78 74.00 16.22

Average * 2389.920 28.47 6.34 13.78 48.59 54.00 541

—

Remark . Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

© AUDIX TECHNOLOGY Corp, EMC Laboratery
A U D IX o 5311, Tin-fu Tsun, Lin-kow Hsieng, Taipei
Couaty, Tawan ROC.  Post Code 24443

Tel.+88é-2-26092133 Fax+886-2-26000303
Emailtteme@tteme. com tw

@ AUDIE TECHNOLOGY Corp. EMC Laboratory
A U D IX Mo 53-11, Tin-fa Tsun, Lin-kou Hsiang, Taipei
File: D:\CM1008210'b'out of band.EMI {(8) County, Taiwan RO.C Post Code:24443

Data: 4
Level (dBuVin)

107 Tel+836-2-26092133  Fax+886-2-26099303
Email teme@Htems.com.bw
Data: 1 File: D:\CM1008210'bioutt of band.EMI (8)
Level (dBuVim)
107
CC PART-15C (15-PK)
|-6dB
1 2
54
RT-15C (164V
& 6B
g 2310 2334, 2358. 2382, 2406, 2430
Frequency (MHz)
@ite no . A/C Chamber Data no. : 4 V50 2334 2358, 2382, 2106, 2430
: . ) I Fi MH;
Dis. / Ant. : 3m  3115(4927) Ant. pol. : HORIZONTAL tequency (MHz)
el : FCC PART-15C (1G-BK) gite no. : A/C Chamber Data no. @ 1
Env. / Ins. : BSE4EC Z6*C /53% Engineer : Jarwei Wang Dis. / ant. : 3m  3115(4927) ant. pol. : HORIZONTAL
EUT : Multimedia Sharing Device LHEITEE B EEG DNUIEY (e . .
Bowsr Rating : 120vVsc/60Hz M/H:Pogoplug ERO Env. / Ins. : 8564EC 26+ /538 Enginesr : Jarwei Wang
Test Mod ) TEZa1% (BOZ. 11k : EUT : Multimedia Sharing Device
est HMode : t . i Power Rating : 120Vac/60Hz M/H:Pogoplug ERO
Test Mode : TEZ412(80Z.11k)
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark Ant. Cable deaeten
(MHz) {dB/m) (4B}  [dBpv) (dBpV/m) (dBpvim)  (dB) Freq. Factor Loss Reading Level Limits Margin Remark
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, (MHz) (dB/m) (dB) (dBpw) (dBpV/m) (dBp¥/m) (dB)
1 2358.240 Z8.40 ©.29 23.09 57.78 74.00 le.2Z2 Pesak
7 SO S0.00 G @05 G55 .00 A5.GH Rl 1 2389.920 28.47 6.34 13.78 48,60 54.00 5.40 Average
. : : : : : : 2 Z390.040 28.47 6.34 14.17 48.9%9 54.00 5.01 Average
3 2411.040 28.51 6.36 7z.035 10e6.92 74.00 -32.92 Peak 3 z4i0.880 2B.S51 .36 88.7% 103. 60 54.00 -49.60 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit ars not rsported. limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :
EUT :
Test Mode :

Emission
Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 95 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11b, Transmit, Channel: 02, Frequency: 2412MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak * 2389.920

Average * 2389.920

28.47 6.34 20.59 55.40 74.00 18.60

28.47 6.34 11.73 46.54 54.00 7.46

Remark

AUDIX 2

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Low frequency section (spurious in the restricted band

2310-2390MHz).
‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX X

AUDIX TECHHOLOGY Corp. EMC Laboratory
o531, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, TawanRO.C,  Fost Code:24443
Tel 4336326002133 Fax-+36-2-26000303

AUDLL TECHNOLOGY Corp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C Post Code24443
Tel+826-2-36092133  Fax+886-2-26099303

Email com.bw Email:ttemc@ttere comtw
Data: 3  File: D:iCM10082 10'biout of band.EMI (8) Data: 2 File: D::CM1008210'b'out of band.EMI {8)
Level (dBuV/m) Level (dBuVim)
107 107
CC PARTL15C (1G-PK)
1.60B
b RT-15C (1¢
51 54 o
0 2310 2334, 2358, 2382, 2406. 2430 ° 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz) Frequency (MHz)
gite no. : A/C Chamber Data no. : 3 ite no. i &/C Chamber Data no. : Z
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL Dis. / Ant. : 3m  3115(4527) Ant. pol. : VERTICAL
Limit : FOC PART-15¢ (1G-FPER) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : BSGE4EC ZA*C /53% Enginssr : Jarwei Wang Env. / Ins. : 9564EC 26*C /53% Engineer : Jarwel Wang
EUT : Multimedia Sharing Device EUT : Multimedia Sharing Device

Power Rating :

1zZ0Vac/60Hz M/N:Pogoplug ERO

Fower Rating :

120vac/60Hz M/N:Pogopluy FRO

Test Mode : THRE41Z (BOZ.11k) Test Mods ¢ TE2412 (B0Z.11hb)
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark Fregq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dEuv) (dBpW/m) (dBpV/m) (dB) (MHz) (dE/m) (dE)  (dEpV) (dBpW/m) (dBpVW/m) (dE)
1 2389.920 28.47 6.24 20.59 55.41 74.00 18.59 Peak 1 2389.920 28.47 6.34 11.73 46.55 54.00 7.45 Average
2 2390.040 28.47 6.34 Z20.72 55.54 74.00 18.46 Peak Z 2390.040 28.47 6.34 1Z.10 46.92 54.00 7.08 Average
3 2414.080 28.51 6.36 71.78  106.65 74.00 -32.65 Peak 3 z410.880 28.51 6.36 67.58  10Z.45 54.00 -48.45 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Peak *

Average *

AUDIX E

Date of Test :

EUT :
Test Mode :

Emission
Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 96 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

Antenna Cable
Factor Loss
dB/m dB

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

2484.960

2484.320

28.66 6.45 14.74 49.85 74.00 24.15

28.66 6.45 5.50 40.61 54.00 13.39

Remark

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDLEE TECHNOLOGY Corp. EMC Laboratory
Mo .53-11, Tin-fu Tsun, Linkou Heiang, Taipei
County, Taiwan RO C Post Code24443
Tel+836-2-26092133 Fax+386-3-26009303

Emailtteme@tteme comtw

AUDIX TECHNOLOGY Corp. EMC Laboratory
Ho 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan RO.C Post Code:24443
Tel+286-2-26002133  Fax-+286.2- 26000303

AUDIX

Data: 5
Level (dBu\Vin)

File: DCM 10082 10'b'out of band.EMI (8)

Erail ttemci@ttenc com tw

File: D:)CM1008210'b'out of band.EMI (8)

Data:8
107 T Level (dBuVim)
107
f//jjd_n’—\\\\\\ FCC PART-15C {16-PK]
Ji T -6(B
54 3 FCC PART-15C (16-AV)
& GaB
03150 2466. 2482, 2498, 2514 2530 g 168, 2 T 251 2530
Frequency (MHz 3 2 h
! v ) Frequency (MHz)
site no. : 4/C Chamber Dats no. : § — Ry p— Dat. .
Dis. / Ant. i 3m 3115(4927) Ant. pol. : HORIZONTAL D% o ?OA 5 : 5 3:?5?;927) Aata noi : e
Limit 8 Bl e S s il | p OES O (1G-AV) e
. N ; . ; :
L, 4 Ego 8 EEEINS #8606 J6E0 ) Engineer : Jarwel Wang Env. / Ins. : B5G4EC Z6*C /53% Enginesr : Jarwsi Wang
EUT : Multimedis Sharing Device o :
: . e T e o EUT : Multimedia Sharing Device
ower Rating : ac = :Pogoplug :
13 Rat : 120Vac/60Hz M/N:E lug ERO
Test Mode . mX2462 (B0Z.11h) ower Rating A BB

Ant. Cable Emission

Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dBE/m) (dB) (dBpv) (dBpv/m) (dBEpW/m) (dB)

1 2463.520 28.6Z 6.42 66.86 101.51 74.00 -27.91 Peak

Z 2483.600 28.46 6.45 1z.78 47.89 74.00 26.11 Peak

3 Z2484.960 ZB.66 6.45 14.74 49.85 74.00 24.15 Peak

Remarks: 1. Emission Level™ Antenna Factor + Csble Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit ars not reported.

Test Mode : TE2462(B02.11kb)

Ant. Cable Emizsion
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) {dB/m) (dB) (dBpv) (dEp¥/m) (dEp¥/m) (dB
1 2464.320 2B8.62 6.42  61.47 96,71 54.00 -42.71 Average
Z Z2483.600 Z8.66 6.43 3.28 38.40 54.00 15.60 Average
3 Z2484.3Z0 Z8.66 6.45 .50 40.61 54.00 13.39 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lsvels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 97 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11b, Transmit, Channel: 11, Frequency: 2462MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2483.760

Average * 2484.560

28.66 6.45 16.28 51.39 74.00 22.61

28.66 6.45 5.76 40.87 54.00 13.13

Remark

AUDIX

ATDIX TECHNOLOGY Corp. EMC Labaratary
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Couaty, Taiwan RO.C
Tel+826-2-26092133 Fax+886-2-26099303
Emailttemo(@iteme.com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.2009.

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Cournty, Taiwan ROC Paost Code 24443
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

AUDIXJ

Post Code:24443

Data: 6 File: D:'\CM 10082 10°'b'out of band.EMI {8)
Level (dBuvim}

Data: 7 File: D:'CM 10082 10'hout of band.EMI {8}
Level (dBuv/imy

107 107
/‘\ FCC PART-15C {1G-PK)
/ 1 6B
FCC PART-15C (1G-AV)
54 54 5B
2
0 3350 2466, 2482, 2498, 2514, 2530 03350 2466, 2482, 2498, 2514, 2530
Frequency (MHz) Frequency (MHz)
gite no. : A/C Chamber Data no. : 6 Zite na. : A/C Chamher Data no. : 7
Dis. / Ant. : Om 3115(4327) Ant. pol. : VERTICAL Dis. / Ant. i dm 3115(4927) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-FK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 26*C /53% Enginesr : Jarwei Wang Env. / Ins. : 8564EC ZE&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia Sharing Device
Power Rating : 120Vac/60Hz M/N:Pogoplug FRO Power Rating : 120Vac/60Hz M/N:Pogoplug PRO
Test Mode : TEZ464Z (B0Z.11hb) Test Mode : TXZ4AZ (BOZ.11hb)
Ant. Cable Emission Ant. cCable Emission
Freq. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Lewvel Limits Margin Remark
(MEHz) (dB/m) (dB)  (dBpV) (dBp¥/m) (dBpVim) (dB) (MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB)
1 2463.5Z0 Z8.eZ 6.42 68.84 103.89 74.00 -29.89 Peak 1 Z4e4.1e0 2ZB.6Z .42 6l1.15 96.19 54.00 -4Z2.19 Average
2 2483.600 ZB.646 6.45 15.14 50.25 74.00 23.75 Peak 2 2483.600 28.64 6.45 3.36 38.48 54.00 15.52 Average
3 Z2483.760 z8.é6 6.43 16.28 51.40 74.00 22.60 Peak 3 Z484.560 2Z8.66 .45 3.76 40.87 54.00 13.13 Average

Remarks: 1. Emission Level™ Antenns Factor + Cable Loss + Reading.
Z. The emission lsvels that ars 20dE below the official z.

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The smission levels that ars Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 98 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11g, Transmit, Channel: 02, Frequency: 2412MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2360.040

Average * 2360.040

28.06 6.30 25.29 59.65 74.00 14.35

28.06 6.30 13.75 48.11 54.00 5.89

Remark

AUDIX

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Na 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan RO G
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+589-2-20092133  Fax+386-2-26099303
Email ttemc@ttemc com tw

AUDIX 2

Post Code 24443

Data: 1 File: D:}CM1008210°'g'out of band.EMI (8)
07 Level (dBuvim)

Data: 4 File: D:)CM1008210'g'out of band.EMI (8)
07 Level (dBuvim)

[ ;l.m
I

i) GIB
e

RT-15C (1G94}

54 54 g 5
02310 2334 2358. 2382, 2406, 2430 02310 2334 2358, 2382, 2408, 2430
Frequency (MHz) Frequency (MHz)
#ite na. : A/ Chamber Data no. : 1 #ite na. : A/ Chamber Data no. : 4
Dis. / Ant. : 3m 3115(3773) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115(3775) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC Z6*C /53% Engineser : Jarwei Wang Env. / Ins. : B564EC Z6*C /53% Engineer : Jarweil Wang
EUT : Multimedia ®haring Device EUT : Multimedia Sharing Device
FPower Rating : 120Vac/60Hz M/N:Pogoplug PRO FPower Rating : 120Vac/60Hz M/N:Pogoplug PRO
Test Mode : Tx2412 (802.11g) Test Mode : Tx2412 (802. 11g)
ant. cable Emission ant. Cahle Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpV/wm) (dBpWm) (dB) (MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/w) (dB)
1 Z3e0.040 28.06 6.30 25.29 59.65 74.00 14.35 Peak 1 Z3e0.040 28.06 6.30 13.75 48.11 54.00 5.89 Average
2 2350.040 28.10 6.34 15.51 53.95 74.00 20.05 Peak 2 2350.040 28.10 6.34 10.28 44.72 54.00 9.28 Average
3 Z407.680 Z8.11 6.36 Tl.81 10e6.08 74.00 -3Z.08 Peak 3 Z410.440 28.11 6.36 6Z.03 26.50 54.00 -42.50 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that ares 2Z0dB below the official Z. The emission levels that are 20dB helow the official

limit are not reported.

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



FCC ID. VUIPOGOPLUG  Page 99 of 141

Date of Test : Sep. 27,2010 Temperature : 26C

EUT : Multimedia Sharing Device Humidity : 53%

Test Mode - 802.11g, Transmit, Channel: 02, Frequency: 2412MHz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB

Peak * 2360.640 28.06 6.30 23.36 57.72 74.00 16.28

Average * 2360.040 28.06 6.30 11.14 45.50 54.00 8.50

—

Remark Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

® AUDIE TECHNOLOGY Corp. EMC Lahoratory
A U D IX No 311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
- County, Taiwan ROT.  PostCods 24003
Tel:42%6.2. 26092173 Fax-+856.2. 26099303 o TR e A
Emailiteme@tteme com v A U D IX No 5311, Tin-fa Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  Post Cods 24443

l‘:LZeveI «Buim) File: D:.CM1003210'g'out of band EMI (8) Tel4886-2-26092133 Fax-+386-2-26009303
107 Email comtw
Data: 3 File: D:'ICM10082 10'glout of band.EMI (8}
Level (dBuV/m)
107
15 {16-PK)
LRUB
i 2
54
T-150 (1654V)
54 6
%510 2334, 2358. 2382. 2406. 2430
Frequency (MHz}
dite no. 8 &6 G Data no. & Z 50 733t 7358, 2382, 2105 2130
Dis. / Ant. : 3m  3115(3775) ant. pol. : VERTICAL Frequency (MHz)
Limit : FCC PART-15C (1G-PK) .
Env. / TIns. : BS5G4EC 26*C /53% Enginser : Jarwei Wang EEES @, : &/c chamber DD E. 8
i : Multimsdia Sharing Device Dis. / Ant. : 3w 3115{3775) Ant. pol. : VERTICAL
Power Rating : 120Vac/6DHz M/N:Fogoplug PRO S 3 FCC PART-150 [16-av) ) )
. . 22412 (802.11g) Env. / Ins. : 8564EC Z6*C /53% Enginesr : Jarwei Wang
) ) EUT : Multimedia fharing Device
Power Rating : 1Z0Vac/60Hz M/N:Pogepluy PRO
Test Mode : TXZ41Z(802.11g)
aAnt. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark
S N N R ant. canle mmission

1 2360.6a0  28.06 6.30 23.38 5772 74.00 16.28  Eeak Freg. Factor Loss Reading Level Limits Margin Remark

Z 2390.040 28.10 6.3 19,91 54,35 T S5 Rt sty ) GED EEWD e CEngE)

d Bl il Gotld uilosl)  AIMLEO tacll) Seflo0d e 1 2360.040 28.06 6.30 11.14 45.50 54.00 8.50 Average
Commmmmmmmmm T CToTTmmmmmm e e 2 2390.040 28.10 6.34  3.45 42.89 54.00  11.11 average
Remarks: 1. Emlssl?n Faval— Antenna Factor + Cable Loss + Rz‘EaD"{lng. 3 2411, 640 28,11 6.36 61.14 95,62 54.00 _41.62 Average

2. The emission levels that are Z0dB below the official I z Coo T T _ _ _ -
IS (W50 B8 HEPEREEE Remarks: 1. Bmission Level= Antenna Factor + Cable Loss + Reading.

Z. The smission lesvels that ars Z0dB below the offiecial
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 100 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11g, Transmit, Channel: 11, Frequency: 2462MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2483.600

Average * 2483.600

28.18 6.45 16.08 50.71 74.00 23.29

28.18 6.45 3.43 38.06 54.00 15.94

Remark

AUDIXJ

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

High frequency section (spurious in the restricted band
2483.5-2500MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme. com tw

AUDIX

Paost Code 24443

Data: 5 File: D:'CM 10082 10'g'out of band.EMI {8}
Level (dBuvimy

Data: 8 File: D:'CM10082 10'g out of band.EMI (8}
Level (dBuv/imy

107 107
1
//\’—j FCC PART-15C (1G-PK)
/ \ 6B
FCC PART-15C {1G-AV)
54 54 "B
3
02450 2466, 2482, 2498, 2514, 2530 02450 2466. 2482, 2498, 2514, 2530
Frequency (MHz) Frequency (MHz)
Zite na. : A/C Chamher Data no. : § Zite na. : A/C Chamher Data no. : 8
Dis. / Ant. i dm 3115(3775) Ant. pol. : HORIZONTATL Dis. / Ant. i dm 3115(3775) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FR) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : 8564EC ZE&*C /53% Engineser : Jarwei Wang Env. / Ins. : 8564EC Z&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia ®haring Device
Power Rating : 120Vac/60Hz M/N:Pogoplug PRO Power Rating : 120Vac/60Hz M/M:FPogoplug PRO
Test Mode : TXZ462 (802, 11q) Test Mode : TXZ462 (802, 11q)
Ant. cCable Emission Ant. cCable Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark Freg. Factor Loss HReading Level Limits Margin Remark
(MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB) (MHz) (dB/w) (dB) (dBpV) (dBuV/m) (dBuV/m) (dB)
1 Z4el.920 2ZB.17 .42 66.94 101.53 74.00 -27.53 Peak 1 Z2461.520 28.17 .42 56.18 90,77 54.00 -36.77 Average
2 2483.600 25.18 6.45 16.08 50.72 74.00 23.28 Peak 2 2483.600 25.18 6.45 3.43 38.07 54.00 15.93 Average
3 Z2483.920 28.18 6.45 13.71 50.34 74.00 23.66 Peak 3 Z2483.680 28.18 .45 3.37 38.01 54.00 15.23 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official Z. The emission levels that are 2Z0dE below the official

limit are not reported.

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 101 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11g, Transmit, Channel: 11, Frequency: 2462MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2483.920

Average * 2499.920

28.18 6.45 16.76 51.39 74.00 22.61

28.20 6.47 6.67 41.34 54.00 12.66

Remark

AUDIX

ATDIX TECHNOLOGY Corp. EMC Labaratary
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Couaty, Taiwan RO.C
Tel+826-2-26092133 Fax+886-2-26099303
Emailttemo(@iteme.com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
Cournty, Taiwan ROC Paost Code 24443
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

AUDIXJ

Post Code:24443

Data: 6 File: D:'\CM 10082 10'g'out of band.EMI {8)
Level (dBuvim}

Data: 7 File: D:'CM 10082 10'g'out of band.EMI {8}
Level (dBuv/imy

107 107
1
rj FCC PART-15C {1G-PK)
! 1 6B
FCC PART-15C (1G-AV)
54 54 6B
2 3
Y 2450 2466, 2482, 2498, 2514, 2530 02450 2466, 2482, 2498, 2514, 2530
Frequency (MHz) Frequency (MHz)
gite no. : A/C Chamber Data no. : 6 Zite na. : A/C Chamher Data no. : 7
Dis. / Ant. : Om 3115(3775) Ant. pol. : VERTICAL Dis. / Ant. i dm 3115(3775) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-FK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC 26*C /53% Enginesr : Jarwei Wang Env. / Ins. : 8564EC ZE&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia Sharing Device
Power Rating : 120Vac/60Hz M/N:Pogoplug FRO Power Rating : 120Vac/60Hz M/N:Pogoplug PRO
Test Mode : TE246%(802.11g) Test Mode : TXZ462 (802, 11q)
Ant. Cable Emission Ant. cCable Emission
Freq. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Lewvel Limits Margin Remark
(MEHz) (dB/m) (dB)  (dBpV) (dBp¥/m) (dBpVim) (dB) (MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB)
1 246l.9zZ0 28.17 6.42  &7.90 102.49 74.00 -28.49 Peak 1 Z24el.520 2Z8.17 .42 57.70 9z.29 54.00 -38.Z9 Average
2 2483.600 28.18 6.45 16,49 51.33 74.00 22.67 Peak 2 2483.600 25.18 6.45 5.01 39.65 54.00 14.35 Average
3 Z2483.°9Z0 Z8.18 6.43 16.76 51.39 74.00 22.61 Peak 3 Z2499.9z0 28.20 .47 6.87 41.34 54.00 1Z.66 Average

Remarks: 1. Emission Level™ Antenns Factor + Cable Loss + Reading.
Z. The emission lsvels that ars 20dE below the official z.

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The smission levels that ars Z0dE below the official

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 102 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity :

539%

802.11n-HT20, Transmit, Channel: 02, Frequency: 2412MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2389.920

Average * 2360.640

28.47 6.34 28.25 63.06 74.00 10.94

28.40 6.30 10.34 45.04 54.00 8.96

Remark

AUDIX

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Na 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan RO G
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme com tw

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIL TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+589-2-20092133  Fax+386-2-26099303
Email ttemc@ttemc com tw

AUDIX 2

Post Code 24443

Data: 1 File: D:*CM1008210°'n-HT20%0ut of band.EMI (8}
Level (dBuvim)

Data: 4 File: D:)CM1008210'n-HT20'0ut of band.EMI (8}
Level (dBuvim)

107 107
15C (16:PK)
ligg
5
51 WMWMM 54
05510 2334, 2358, 2382, 2406, 2430 05510 2334, 2358, 2382, 2406, 2430
Frequency (MHz) Frequency (MHz)
#ite na. : A/ Chamber Data no. : 1 #ite na. : A/ Chamber Data no. : 4
Dis. / Ant. : 3m 3115(4927) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115(4227) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC Z6*C /53% Engineser : Jarwei Wang Env. / Ins. : B564EC Z6*C /53% Engineer : Jarweil Wang
EUT : Multimedia ®haring Device EUT : Multimedia Sharing Device
FPower Rating : 120Vac/60Hz M/N:Pogoplug PRO FPower Rating : 120Vac/60Hz M/N:Pogoplug PRO
Test Mode : TXZ41Z2 (B0Z2.11n-HTZ0) Test Mode : TXZ41Z2 (802, 11n-HTZ20)
ant. cable Emission ant. Cahle Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpV/wm) (dBpWm) (dB) (MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/w) (dB)
1 Z389.920 28.47 6.34 ZB.2Z5 63.06 74.00 10.94 Peak 1 Z3e0.e40 28.40 6.30 10.34 45.04 54.00 8.96 Average
2 2350.040 2B.47 6.34 £29.15 63.97 74.00 10.03 Peak 2 2350.040 28.47 6.34 5.68 44.50 54.00 9.50 Average
3 Z414.280 28.51 6.36 TZ.77 107.64 74.00 -33.64 Peak 3 Z411.040 28.351 6.36 6Z.43 F7.30 54.00 -43.30 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that ares 2Z0dB below the official Z. The emission levels that are 20dB helow the official

limit are not reported.

limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 103 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT20, Transmit, Channel: 02, Frequency: 2412MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2389.920

Average * 2389.920

28.47 6.34 21.36 56.17 74.00 17.83

28.47 6.34 7.03 41.84 54.00 12.16

Remark

AUDIXJ

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme. com tw

AUDIX

Paost Code 24443

Data: 2 File: D:'CM 10082 10'n-HT20'%ut of band.EMI (8)
107 Level (dBuvim)

Data: 3 File: D:'CM1008210'n-HT20'%uut of band.EMI (8)
107 Level (dBuv/imy

[ ;A.Pm
y

i 6B

15C (1G34V)

54 54
z
02310 2334, 2358. 2382, 2406. 2430 02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz) Frequency (MHz)
Zite na. : A/C Chamher Data no. : 2 Zite na. : A/C Chamher Data no. : 3
Dis. / Ant. i dm 3115(4%27) Ant. pol. : VERTICAL Dis. / Ant. i dm 3115(4927) Ant. pol. : VERTICAL

Limit
Env. / Ins.
EUT

Power Rating :
: Tx2412 (802. 1ln-HTZ0)

Test Mode

: FCC PART-15C (1G-PK)
: B564EC ZE*C /53%
: Multimedia Sharing Device

1Z0Vae/60Hz M/N:Pogoplug FRO

Ant. cCable Emission

Enginssr

1 Jarwei Wang

Limit
Env. / Ins.
EUT

Power Rating :
: Tx2412 (80Z2. 1ln-HTZ0)

Test Mode

1 FCC BART-15C (1G-AV)
1 B584EC Z6*C /53%
: Multimedia Sharing Device

1Z0Vac/60Hz M/M:Pogoplug FRO

Ant. cable

Enginssr

Emission

: Jarwel Wang

Freg. Factor Loss Reading Lewvel Limits Margin Remark Freg. Factor Loss HReading Level Limits Margin Remark
(MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB) (MHz) (dB/w) (dB) (dBpV) (dBuV/m) (dBuV/m) (dB)
1 2389.920 2Z8.47 6.34 Z1.36 S56.18 74.00 17.82 Peak 1 2389.920 28.47 6.34 7.02 41.85 54.00 12.15 Average
2 2350.040 25.47 6.34 22.24 57.08 74.00 16.54 Peak 2 2350.040 25.47 6.34 7.12 41.5%4 54.00 12.06 Average
3 Z407.680 28.51 6.36 70.84 105.71 74.00 -31.71 Peak 3 Z2414.040 28.51 6.36 £1.01 33.88 54.00 -41.88 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 104 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2483.760

Average * 2483.600

28.66 6.45 25.28 60.39 74.00 13.61

28.66 6.45 10.78 45.89 54.00 8.11

Remark

AUDIXJ

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

High frequency section (spurious in the restricted band
2483.5-2500MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme. com tw

AUDIX

Paost Code 24443

Data: 7 File: D:'CM 10082 10'n-HT20'%ut of band.EMI (8)
Level (dBuv/imy

Data: 6 File: D:'CM1008210'n-HT20'%uut of band.EMI (8)
Level (dBuv/imy

107 4 107
1
/zﬁ—-/ﬁ\ FCC PART-15C (1G-PK)
| | 6B
i 2
FCC PART-15C {1G-AV)
54 54 "B
02450 2466, 2482, 2498, 2514, 2530 02450 2466. 2482, 2498, 2514, 2530
Frequency (MHz) Frequency (MHz)
Zite na. : A/C Chamher Data no. : 7 Zite na. : A/C Chamher Data no. : &
Dis. / Ant. i dm 3115(4%27) Ant. pol. : HORIZONTATL Dis. / Ant. i dm 3115(4927) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FR) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : 8564EC ZE&*C /53% Engineser : Jarwei Wang Env. / Ins. : 8564EC Z&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia ®haring Device

Fower Rating : 1Z0Vac/60Hz M/N:Pogopluy FRO
Test Mode : TX2462 (802. 1ln-HTZ0)

Fower Rating : 1Z0Vac/60Hz M/N:Pogoplugy FRO
Test Mode : TX2462 (80Z2. 1ln-HTZ0)

Ant. cCable Emission Ant. cCable Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark Freg. Factor Loss HReading Level Limits Margin Remark
(MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB) (MHz) (dB/w) (dB) (dBpV) (dBuV/m) (dBuV/m) (dB)
1 Z4el.3e0 2ZB.6Z .42 6B.60 103. 64 74.00 -Z29.64 Peak 1 Z465.520 2B.eZ .42 59.82 94.87 54.00 -40.87 Average
2 2483.600 28.64 6.45 24.28 59.40 74.00 14.60 Peak 2 2483.600 28.64 6.45 10.78 45.89 54.00 8.11 Average
3 Z2483.760 2Z8.66 6.43 E25.Z8 e0. 40 74.00 13.60 Peak 3 Z2483.680 2Z8.66 .45 10.70 45.81 54.00 8.17 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission levels that ars 2Z0dB below the official z.

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 105 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT20, Transmit, Channel: 11, Frequency: 2462MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2484.960

Average * 2483.600

28.66 6.45 25.70 60.81 74.00 13.19

28.66 6.45 12.20 47.31 54.00 6.69

Remark

AUDIX &

AUDIX TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Teiwan ROC
Tel+836-2-26092133 Fac+386-2-26099303
Emailiteme(@tteme. comtw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIX TECHNOLOGY Corp. EMC Laboratory
Ho.53-11, Tin-fia Tsun, Lin-kou Hsisng, Taipei
County, Tewan ROC.  PostCode.24443
Tel:+336-2-26002133 Fax-+836-2-25099303
Email emo@tteme, comtw

AUDIX }

Post Code:24443

Data: 8 File: D:')CM1008210'n-HT20'0ut of band.EMI {(8)
Level {(dBuVim)

Data: 5 File: D:'CM 10082 10'n-HT20'0out of band.EMI (8)
Level (dBuV/m)

107 107
1
/—’VT FCC PART-15C {16-PK)
i [y 6B
3
FCC PART-15C (1G-AV)
54 54 B
g 2450 2466. 2482, 2498, 2514, 2530 g 2450 2466. 2482, 2498. 2514, 2530
Frequency (MHz) Frequency (MHz)
Site no. : A&/C Chambher Data no. : 8 8ite no. : &/C Chamber Data no. : §
Dis. / Ant. : 3m  3115(4927) Ant. pol. : VERTICAL Dis. / &Ant. : 3m  3115(4927) Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-FPE) Limit : FCC PART-15C (1G-aV)
Env. / Ins. : B564EC 26+C /5332 Engineer : Jarwei Wang Env. / Ins. : B564EC 2&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia Sharing Device
Power Rating : 120WVac/60Hz M/N:Pogoplug PRO Power Rating : 120Vae/60Hz M/N:Pogoplug PRO
Test Mode : TEZ46Z(BOZ.11ln-HTZO) Test Mode 1 TXZ46Z(802.11n-HTZ0)
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEpv) (dEpY/m) (dBpV/m) (dBE) (MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/m) (dB)
1 2464.720 2B8.62 A.42 69,70 104.75 74.00 -30.75 Peak 1 2465.520 28.62 6.42  A1.0Z2 96.07 54.00 -42.07 Average
2 2483.600 Z8.66 6.45 23.60 58.71 74.00 15.29 Peak 2 Z2483.600 2B.66 6.45 1Z.zZ0 47.31 54.00 .69 Average
3 2484.560 2B.646 6.45 25.70 60.81 74.00 13.1% Peak 3 2483.680 28.64 6.45 12.10 47.21 54.00 6.79 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Lewsl= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dB below the official 2. The emission levels that are ZOdE below the official

linit are not reported.

limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 106 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity :

539%

802.11n-HT40, Transmit, Channel: 02, Frequency: 2422MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2386.580

Average * 2389.940

28.10 6.33 28.45 62.88 74.00 11.12

28.10 6.34 10.37 44.81 54.00 9.19

Remark

AUDIX

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Na 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan RO G
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme com tw

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIL TECHNOLOGY Corp. EMC Laboratory
No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code:24443
Tel+589-2-20092133  Fax+386-2-26099303
Email ttemc@ttemc com tw

AUDIX 2

Post Code 24443

Data: 2 File: 0:*CM1008210°'n-HT40%0ut of band.EMI (8}
Level (dBuvim)

Data: 3 File: D:)CM1008210'n-HT40'0ut of band.EMI (8}
Level (dBuvim)

107 3 107
3
FCC PART-[I5C (1G.PK)
! B
T
il FCC PART{15C (16G/Av)
54 54 7 B
e e
g 2310 2338, 2366. 2394, 2422, 2450 g 2310 2338, 2366, 2394, 2422, 2450
Frequency (MHz) Frequency (MHz)
#ite na. : A/ Chamber Data no. : 2 #ite na. : A/ Chamber Data no. : 3
Dis. / Ant. : 3m 3115(3773) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115(3775) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B564EC Z6*C /53% Engineser : Jarwei Wang Env. / Ins. : B564EC Z6*C /53% Engineer : Jarweil Wang

EUT : Multimedia Sharing Device
Power Rating : 120Vac/60Hz M/N:Pogoplug FRO
Test Mode : Tx2422 (802. 1ln-HT40)

ant. cable Emission
Freg. Factor Loss Reading Level Limits
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m)  (dBpV/m)
1 Z386.580 28.10 6.33 ZB.45 62.88 74.00
2 2350.080 28.10 6.34 Z24.86 59.30 74.00
3 Z43Z.780 28.13 6.39 66.73 ip01.z7 74.00

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that ars Z0dE below the official 2.

limit are not reported.

EUT : Multimedis Sharing Device
Power Rating : 120Vac/60Hz M/N:Pogoplug FRO
Test Mode : TX2422 (802. 1ln-Hr40)

ant. Cahle Emission

Margin Remark

Freg. Factor Loss Reading Level Limits Margin Remark

(dB) (MHz) (dB/m) (dB) (dBpv) (dBpV/m) (dBpV/w) (dB)
11.12 Peak 1 Z389.940 Z8.10 6.34 10.37 44.81 54.00 9.19 Average
14.70 Peak 2 2350.080 28.10 6.34 10.45 44.89 54.00 9.11 Average
-27.27 Peak 3 Z431.660 28.13 6.32 56.14 20.66 54.00 -36.66 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dB below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 107 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT40, Transmit, Channel: 02, Frequency: 2422MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2386.160

Average * 2389.940

28.10 6.33 26.87 61.30 74.00 12.70

28.10 6.34 12.04 46.48 54.00 7.52

Remark

AUDIXJ

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

Low frequency section (spurious in the restricted band
2310-2390MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme. com tw

AUDIX

Paost Code 24443

Data: 1 File: D:'CM 10082 10'n-HT40'%ut of band.EMI (8)
107 Level (dBuvimy

Data: 4 File: D:'CM1008210'n-HT40'%uut of band.EMI (8)
107 Level (dBuv/im)

FCC PART-15C (16,PK)
&

! 4B
fla
FCC PART.
54 54 ~ "B
02310 2338, 2366. 2394, 2422, 2450 02310 2338, 2366. 2394, 2422, 2450
Frequency (MHz) Frequency (MHz)

Zite na. : A/C Chamher Data no. : 1 Zite na. : A/C Chamher Data no. : 4
Dis. / Ant. i dm 3115(3775) Ant. pol. : VERTICAL Dis. / Ant. i dm 3115(3775) Ant. pol. : VERTICAL

Limit
Env. / Ins.
EUT

Test Mode

: FCC BART-15C (1G-PK)
: B564EC Z6*C /533

: Multimedia Sharing Device
Power Rating :

Enginssr

1Z0Vae/60Hz M/N:Pogoplug FRO

: TXZ42Z(80Z.11n-HT40)

1 Jarwei Wang

Limit
Env. / Ins.
EUT

Power Rating :
: Tx2422 (80Z2.1ln-HT40)

Test Mode

1 FCC BART-15C (1G-AV)
1 B584EC Z6*C /53%
: Multimedia Sharing Device

Enginssr

1Z0Vac/60Hz M/M:Pogoplug FRO

: Jarwel Wang

Ant. cCable Emission Ant. cCable Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark Freg. Factor Loss HReading Level Limits Margin Remark
(MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB) (MHz) (dB/w) (dB) (dBpV) (dBuV/m) (dBuV/m) (dB)
1 2386.1e0 28.10 .33 Z6.87 e1.320 74.00 12.70 Peak 1 2389.940 28.10 6.34 1Z.04 46.48 54.00 T.52 Average
2 2350.080 25.10 6.34 24.58 59.42 74.00 14.58 Peak 2 2350.080 25.10 6.34 12.11 46.55 54.00 7.45 Average
3 Z24Z9.280 28.13 6.38 67.43 101. %6 74.00 -27.96 Peak 3 Z2432.080 28.13 6.33 59.Z8 33.80 54.00 -39.80 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 2Z0dE below the official
limit are not reported.

AUDIX Technology Corporation

Report No. EM-F990975



Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz

FCC ID. VUIPOGOPLUG  Page 108 of 141

Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT40, Transmit, Channel: 11, Frequency: 2452MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2490.290

Average * 2484.020

28.20 6.46 24.70 59.36 74.00 14.64

28.18 6.45 15.34 49.97 54.00 4.03

Remark

AUDIXJ

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC
Tel+586-2-20092133 Fax+886-2-26099303
Email ttemo(@tteme com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

High frequency section (spurious in the restricted band
2483.5-2500MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIL TECHNOLOGY Cotp, EMC Laboratory
Ma 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC Post Code: 24443
Tel+886-2-26092133 Fax+386-2-26099303
Email ttemc@tieme. com tw

AUDIX

Paost Code 24443

Data: 5 File: D:'CM 10082 10'n-HT40'%ut of band.EMI (8)
Level (dBuvimy

Data: 8 File: D:'CM1008210'n-HT40'%uut of band.EMI (8)
Level (dBuv/imy

107 107
f/ww‘/»\ FCC PART-15C (1G-PK)
Ji i -6dB
Fo 3
ﬂ FCC PART-15C {1G-AV)
54 54 7 b
0 2420 2442, 2464, 2486. 2508, 2530 O 2420 2442, 2464, 2486, 2508, 2530
Frequency (MHz) Frequency (MHz)
Zite na. : A/C Chamher Data no. : § Zite na. : A/C Chamher Data no. : 8
Dis. / Ant. i dm 3115(3775) Ant. pol. : HORIZONTATL Dis. / Ant. i dm 3115(3775) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FR) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : 8564EC ZE&*C /53% Engineser : Jarwei Wang Env. / Ins. : 8564EC Z&*C /53% Engineer : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia ®haring Device
Power Rating : 120Vac/60Hz M/N:Pogoplug PRO Power Rating : 120Vac/60Hz M/M:FPogoplug PRO
Test Mode : TXZ45Z2 (80Z.11n-HT40) Test Mode : TXZ45Z2 (80Z.11n-HT40)
Ant. cCable Emission Ant. cCable Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark Freg. Factor Loss HReading Level Limits Margin Remark
(MHz) (dB/wm) (dB) (dBpv) (dBuV/m) (dBuV/m) (dB) (MHz) (dB/w) (dB) (dBpV) (dBuV/m) (dBuV/m) (dB)
1 Z4eZ.570 2ZB.17 .42 66.03 100. 62 74.00 -Z6.62 Peak 1 Z2450.6920 28.15 6.41 56.36 90.92 54.00 -36.92 Average
2 2483.580 25.18 6.45 26.7Z2 61.36 74.00 12.64 Peak 2 2483.580 25.18 6.45 15.17 45.80 54.00 4.20 Average
3 Z2490.290 28.20 6.46 Z4.70 59.36 74.00 14.64 Peak 3 Z2484.0z0 28.18 6.45 15.34 432.37 54.00 4.03 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official Z. The emission levels that are 2Z0dE below the official

limit are not reported.

limit are not reported.
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Date of Test :

EUT :

Test Mode :

Emission Antenna Cable

Frequency
MHz
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Sep. 27, 2010 Temperature : 26C

Multimedia Sharing Device Humidity : 53%

802.11n-HT40, Transmit, Channel: 11, Frequency: 2452MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 2483.580

Average * 2484.790

28.18 6.45 27.17 61.80 74.00 12.20

28.18 6.45 16.70 51.33 54.00 2.67

Remark

AUDIX ]

AUDIX TECHNOLOGY Corp. EMC Labaratory
Ho.53-11, Tin-fu Tsun, Lin-kow Hsiang, Teipei

County, Teiwan ROC
Tel+286-2-26002133  Fax+8286.2- 26090303

Ermail ttemo@ttene com tw

—

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

AUDIX TECHNOLOGY Corp, EMC Laboratory
Mo 53-11, Tin-fuu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan ROC. Post Code:24443
Tel+886.2-26002133  Fax+826-2.26099303

Email ttema@tteme com e

AUDIX

Post Code:24443

Data: 6 File: D:CM1008210°'n-HT40%0ut of band.EMI {8) Data: 7 _ File: D:}CIM1008210'n-HT40'ut of band.EMI (8)
Level (dBuVim) Level (dBuV/m)
107 107
1
fwj FCC PART-15C {16-PK)
I 6B
213
il FCC PART-15C {1G-AV)
54 54 7 23 ]
g 2420 2442, 2464, 2486. 2508, 2530 02420 2442, 2464, 2486, 2508, 2530
Frequency (MHz) Frequency (MHz)
Site no. : A&/C Chambher Data no. : & gite no. i A/C Chamber Data na. : 7
Dis. / ant. : 3m 3115 (3775) Ant. pol. : VERTICAL pis. / Ant. : 3m 3115(3775) Ant. pol. : VERTICAL
Limit : FCOC PART-15C (1G-FPE) Limit : FCC PART-15C (lG-&V)
Env. / Ins. : BI64EC 26*C /33% Engineer : Jarwel Wang Env. / Ins. : 8564EC ZE&*C /53% Engineser : Jarwei Wang
EUT : Multimedia Sharing Device EUT : Multimedia Sharing Device
Power Rating : 120WVac/60Hz M/N:Pogoplug PRO Fower Rating : 1Z0Vac/e0Hz M/N:Pogoplug FRO
Test Mode : TEZ45Z(BOZ.11n-HT40) Test Mode : TXZ452 (80Z.11n-HT40)
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Less Reading Level Limits Margin Remark Freq. Factor Loss Reading Lewel Limits Margin Remark
(MHz ) (dB/m) (dBE) ({dEpv) (dEp¥/m) (dBpV/m) (dBE) (MHz) (dB/m) (dB) (dBp¥) (dBpV/m) (dBuV/m) (dB)
1 Z46Z.570 Z28.17 6.42 B5.33 99,92 74.00 -Z25.92 Peak 1 Z2454.320 2B.17 .42 57.15 91.74 54.00 -37.74 Average
2 Z2483.580 Zg8.18 6.43 27.17 61.80 74.00 12.20 Peak 2 2483.580 25.18 6.45 16.68 51.32 54.00 2.68 Average
3 2488.090 Z8.20 6.45 2Z7.09 61,74 74.00 12.26 Peak 3 Z2484.79%0 28.18 6.43 1le.70 51.33 54.00 Z.67 Average

Remarks: 1. Bmission Level=

linit are not reported.

Antenna Factor + Cable Loss + Reading.
2. The emission lsvels that ars 20dB below the official z.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dBE below the official
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment
The following test equipment was used during the Emission Bandwidth measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 10°|Aug. 03, 11°
4.2. Block Diagram of Test Setup
MULTIMEDIA SHARING DEVICE (EUT)
(WLAN MODULE INSIDE) - ACSOURCE
SPECTRUM ANALYZER| | NOTEBOOK PC
4.3. Specification Limits (§15.247(a)(2))
The minimum 6dB bandwidth shall be at least 500kHz.
4.4. Operating Condition of EUT
The test program “Hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.
4.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074.
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4.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Sep. 27,2010 Temperature : 26°C ~ Humidity : 53%)

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1. CH 1 2412MHz 11.58MHz
2. 802.11b CH6 2437MHz 11.58MHz
3. CH 11 2462MHz 11.58MHz
4, CH1 2412MHz 16.67MHz
5. 802.11g CH®6 2437MHz 16.67MHz
6. CH 11 2462MHz 16.67TMHz
7. CH1 2412MHz 17.83MHz
8. 802.11n-HT20 CH6 2437MHz 17.83MHz
9. CH 11 2462MHz 17.83MHz
10. CH3 2422MHz 36.67MHz
11. 802.11n-HT40 CH®6 2437MHz 36.67MHz
12. CHO9 2452MHz 36.67TMHz

[Limit: least 500kHz]

AUDIX Technology Corporation
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802.11b, Frequency: 2412MHz
# Agilent 16:41:38 Sey

a Mkrl 11.58 MHz

Ref 26 dBm Htten 38 dB n.75 dB
#Peaak

Log

18

dB{'{ 1R WW il

dBrm [
Lafy
gé Eé i u““\p\

R /W Ve
£ Y U AWASY

FTun
Swp

I~

Center 2.412 BB GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11b, Frequency: 2437MHz

a Mkrl 11.58 MHz

Ref 26 dBm Atten 38 dB @..94 dB
#Peak

1R M JJ.'\JWA;;

]
s / \
LaAy
T { o
ARl /’W | \‘Tr‘f’*"»

£0f): L% LYY IR

FTun \hwfv MNJHV%J
Swp

Center 2.437 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11b, Frequency: 2462MHz

# Agilent 16:52:56 Sep 27, 2010

a Mkrl 11.58 MHz

Ref 28 dBm Atten 368 dB .93 dB
#Peaak
Log
16
d&/ Jeded ot
e, | LYY
LR A
f I,

dBm /
Lafy
ML S2 / \
53 FC

AR N ﬂ/m m\f\m

£(f): AV AT Yok

FTun Hﬁfﬂj “her%w
SWp

Center 2.462 BA GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11q, Frequency: 2412MHz

a Mkrl 16.67 MHz

Ref 26 dBm Atten 38 dB @..3?' dB
#Peak

1Rk
¢
o] }
—B.B
dBm Hﬁ‘

LaAy

,-———'G’ .

Mi 52 A h
T ad g,

£OF) |t
FTun

Swp

W‘bwuﬁwp

Center 2.412 BB GHz Span 5@ MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 604 ms (GB1 pts)
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, Frequency: 2437MHz

# Agilent 17:87:55 Sep 27, 2010

Ref 20 dBm

a Mkrl 16.67 MHz
Atten 38 dB 1.14 dB

#Peak
Log

19
dB/

Ol

dBrm
Lafy

M1 52

_— |
:F_,J_,-———Q-H
.,—'ﬂ_r:_-

53 FC
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A CLiTy

£t
FTun

!
T

Swp

Center 2.437 BB GHz
#Res BH 108 kHz

802.11¢

Span 58 MHz
#\EBW 100 kHz Sweep 684 ms (601 pts)

, Frequency: 2462MHz

Ref 20 dBm

a Mkrl 16.67 MHz
Atten 36 dB 1.86 dB

#Peak

Ol
-8.0

dBr
LaAy

ML 52

e
_r_,_'_,_.—o-'—_{?""
,—'-'_’:_

53 FC
AR

A MW,

FTun

"y

Swp

Center 2.462 BB GHz
#Res BH 108 kHz

Span 5@ MHz
#EH 188 kHz Sweep 604 ms (GB1 pts)
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2412MHz

2H1 0

H[I .;'.,

Ref 20 dBm

a Mkrl 17.83 MHz

Atten 38 dB 9.15 dB

#Peak
Log

19
dB/

Ol

dBm

LafA
Ml 52

53 FC

AR gl

A
i

n
o,

£0F0 et
FTun

Swp

Center 2.412 BB GHz
#Res BH 108 kHz

802.11n-HT20, Freguenc
w5 Agilent 17:27:42 Sep 27,

Span 58 MHz
#\EBW 100 kHz Sweep 684 ms (601 pts)

1 2437TMHz
2A1A

Ref 20 dBm

Atten 38 dB @ 25 dB

#Peak

Ol
=73

dBm
LaAy

E“‘-——{a

ML 52

53 FC
AR g

i

£t "
FTun

Swp

Center 2.437 BB GHz
#Res BH 108 kHz

Span 5@ MHz
#EH 188 kHz Sweep 604 ms (GB1 pts)
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802.11n-HT?20, Frequency: 2462MHz
# Agilent 17:31:17  Sep 27, 20189

a Mkrl 17.83 MHz
Ref 28 dBm Atten 368 dB .37 dB
#Peaak
Log
16
dB/

o]
dBrm /
Lafy
ML 52 ﬁv .
53 FC

AR Y M’W .
BUEN | i ™ R

FTun
Swp

Center 2.462 BA GHz Span 58 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 684 ms (601 pts)

802.11n-HT40, Frequency: 2422MHz

# Agilent 17:39:15 Sep 27, 2016

a Mkrl 36.67 MHz

Ref 26 dBm Atten 38 dB —1:53 dB
#Peak

D ‘ f

i J T\
LaAy

ML §2 Auﬂ/ \AH"
RS Vi,

£
FTun
Swp
Center 2.422 BB GHz Span 80 MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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802.11n-HT40, Frequency: 2437MHz
- Agilent 17:43:59 Sep 27, 2010

a Mkrl 3B.67 MHz
Ref 28 dBm Atten 368 dB -1.43 dB
#Peaak
Log
16
dB/

(a4

dBm
Lafy

Ml &2 IFH M/ \A
S .

e 1 | T
/ \

£t
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Swp

Center 2.437 BB GHz Span 88 MHz
#Res B 108 kHz #\EBW 100 kHz Sweep 9.68 ms (601 pts)

802.11n-HT40, Frequency: 2452MHz

a Mkrl 36.67 MHz

Ref 26 dBm Atten 38 dB —1..83 dB
#Peak
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ML 52 f\/ \\J'L
™ .

—
%
[

A S '
FTun

Swp

Center 2.452 BB GHz Span 80 MHz
#RBes BH 186 kHz #EH 188 kHz Sweep 968 ms (GB1 pts)
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
5.1.1.For 802.11b/802.11g/802.11n-HT20
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. |Power Meter Anritsu ML2487A | 6K00005406 | Feb. 11, 10’ |Feb. 10, 11°
2. |Power Sensor Anritsu MA2491A 030873 Feb. 11, 10’ |Feb. 10, 11°
5.1.2.For 802.11n-HT40
Item Type Manufacturer| Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer| Agilent E4446A | US44300366 |Aug. 04, 10’ |Aug. 03, 11°

5.2. Block Diagram of Test Setup
5.2.1. For 802.11b/802.11g/802.11n-HT20

MULTIMEDIA SHARING DEVICE (EUT)

—— AC SOURCE
(WLAN MODULE INSIDE)

POWER SENSOR
‘ NOTEBOOK PC

POWER METER

5.2.2. For 802.11n-HT40

MULTIMEDIA SHARING DEVICE (EUT)

(WLAN MODULE INSIDE) > ACSOURCE

SPECTRUM ANALYZER| | NOTEBOOK PC

5.3. Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)
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5.4. Operating Condition of EUT

The test program “Hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

5.5. Test Procedure

5.5.1. For 802.11b/802.11g/802.11n-HT20

The test program “Hyper terminal” was used to enable the EUT to transmit
data at different channel frequency individually.
The measurement guideline was according to KDB 558074.

5.5.2. For 802.11n-HT40

Setting the spectrum span to encompass the EBW, RBW=1MHz and
VBW=3MHz. Compute power by integrating the spectrum across the 26 dB
EBW of the signal.

The measurement guideline was according to KDB 558074.

5.6. Test Results
PASSED. All the test results are listed below.

(Test Date : Sep. 27,2010 Temperature : 26°C ~ Humidity : 53%)

Mode | Type of Network | Channel Frequency HELS O(léthrl:]t) Power
1. CH1 2412MHz 19.02dBm
2. 802.11b CH6 2437MHz 18.22dBm
3. CH 11 2462MHz 17.53dBm
4. CH1 2412MHz 23.25dBm
5. 802.11g CH6 2437MHz 22.07dBm
6. CH 11 2462MHz 21.73dBm
7. CH1 2412MHz 22.72dBm
8. 802.11n-HT20 CH6 2437MHz 21.59dBm
9. CH 11 2462MHz 20.42dBm
10. CH3 2422MHz 21.40dBm
11. 802.11n-HT40 CH6 2437MHz 20.58dBm
12. CH9 2452MHz 20.04dBm

[Limit: 1Watt. (30dBm)]
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802.11n-HT40, Frequency: 2422MHz
# Agilent 17:56:19 Sep 27, 2010

a Mkrl 42,88 MHz

Ref 26 dBm Htten 38 dB Band Pwr  21.48 dBm
#Peaak
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802.11n-HT40, Frequency: 2437MHz
w5 Agilent 17:57:12 Sep 27, 2016

a Mkrl 42,93 MHz

Ref 26 dBm Atten 36 dB Band Pwr  20.58 dBm
#Peak
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802.11n-HT40, Frequency: 2452MHz

# Agilent 17:58:21 Sep 27, 2010

a Mkrl 42,88 MHz

Ref 26 dBm Htten 38 dB Band Pwr  20.84 dBm
#Peaak
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#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (6B1 pts)
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6. BAND EDGES MEASUREMENT

6.1. Test Equipment
The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

1.

Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 04, 10’ |Aug. 03, 11°

6.2.

6.3.

6.4.

6.5.

6.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (§15.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

Operating Condition of EUT

The test program “Hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

The measurement guideline was according to KDB 558074.

Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Sep. 27,2010 Temperature : 26°C ~ Humidity : 53%)

802.11b
Below Band edge: The highest emission level is —44.08dBm on 2.39992GHz -

Upper Band edge : The highest emission level is —55.76dBm on 2.48363GHz -

802.11g
Below Band edge: The highest emission level is —45.15dBm on 2.39992GHz -

Upper Band edge : The highest emission level is —53.73dBm on 2.48363GHz -
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802.11n-HT20
Below Band edge

Upper Band edge

802.11n-HT40
Below Band edge

Upper Band edge
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: The highest emission level is —44.05dBm on 2.39992GHz -
: The highest emission level is —=53.03dBm on 2.48363GHz -

: The highest emission level is —41.65dBm on 2.39983GHz -
: The highest emission level is —47.50dBm on 2.48367GHz -
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802.11b
Below Band edge

Mkrl 2.399 92 GHz

Ref 28 dBm Atten 36 dE -44.85 dBm
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w5 Agilent 16:54:66 Sep 27, 2016
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802.11g
Below Band edge

w5 Agilent 17:81:57 Sep 27,

Mkrl 2.399 92 GHz
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w5 Agilent 17:13:37 Sep 27, 2016

Mkrl 2.483 63 GHz
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802.11n-HT20
Below Band edge

Mkrl 2.399 92 GHz
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w5 Agilent 17:32:65 Sep 27, 2016
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802.11n-HT40
Below Band edge

i Agilent 17:48:85 Sep 27,

Mkrl 2.399 83 GHz
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Upper Band edge

s Agilent 17:50:20 Sep 27, 2018
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.

Spectrum Analyzer| Agilent E4446A | US44300366 |Aug. 04, 10’ |Aug. 03, 11°

7.2.

7.3.

7.4.

7.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (§15.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “Hyper terminal” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, set sweep time = span/3kHz.

The measurement guideline was according to KDB 558074.
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7.6. Test Results
PASSED. All the test results are attached in next pages.

(Test Date : Sep. 27,2010 Temperature : 26°C
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Humidity : 53%)

Mode | Type of Network | Channel Frequency Power Sr()ggrl:;l DI
1. CH1 2412MHz -7.37dBm
2. 802.11b CH6 2437MHz -8.13dBm
3. CH 11 2462MHz -9.22dBm
4. CH1 2412MHz -13.46dBm
5. 802.11g CH6 2437MHz -15.09dBm
6. CH 11 2462MHz -15.23dBm
7. CH1 2412MHz -16.50dBm
8. 802.11n-HT20 CH6 2437MHz -17.33dBm
9. CH 11 2462MHz -18.41dBm
10. CH3 2422MHz -19.21dBm
11. 802.11n-HT40 CH6 2437MHz -18.75dBm
12. CHO9 2452MHz -20.40dBm

[Limit: 8dBm]
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802.11b, Frequency: 2412MHz
% Agilent 16:44:48 Sep 27, 20109

Mkrl 2.413 269 6 GHz

Ref 28 dBm Atten 368 dB —-7.37 dBm
#Peaak
Log
16
dB/
:
alla i nn U afle hoan AA Aafinds

o [T PR Y
ML S2 LA W | | i '\

53 FC
AR
£t
58k
Swp

Center 2,413 2568 @ GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11b, Frequency: 2437MHz

# Agilent 16:51:05 Sep 27, 2616

Ref 20 dBm Atten 38 dB . -5.13 dBm

#Peak
Log
16
dB/
. 2
nﬂﬂ\ﬁ ||ﬁﬁn'| Jﬂl ﬂ Jﬁlﬂlﬁ. /

o A A A
'

e AOLECA O PR

Ml 52
33 FC
AR
£0f)
f>58k
Swp

Center 2.438 250 B GHz " Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11b, Frequency: 2462MHz
i Agilent 16:56:48 Sep 27, 2010

Mkrl 2.463 282 6 GHz
Ref 28 dBm Atten 368 dB -9.22 dBm
#Peaak
Log
16
dB/

&
i ,nn{ﬁ noanl [ A H s U] nﬂﬂ

o LA PN (VYUY

M1 &2
53 FC !
AR
£t
58k
Swp

____
-
T —
‘_'_‘—\—\.
—
T
|
=
T —

Center 2463 2332 3 GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11g, Frequency: 2412MHz
s Agilent 17:04:12 Sep 27, 2018

Mkrl 2.412 931 2 GHz

Ref 26 dBm Atten 38 dB -13.46 dBm
#Peak

o VAR AR

Ml 52
33 FC
AR
£0f)
f>58k
Swp

Center 2.417 916 7 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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802.11q, Frequency: 2437MHz
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e Agilent 17:10:21 Sep 27, 2010

Ref 20 dBm

Atten 38 dB

Mkrl 2.439 498 @ GHz
-15.83 dBm

#Peak
Log

19
dB/

=

VoV

v

N .
VY

i

M1 52

W\

53 FC
AA

£t
58k

Swp

Center 2.43% 508 8 GHz
#Res BH 3 kHz

802.11q, Frequency: 2462MHz

#YEBH 38 kHz

Span 388 kHz
#Sweep 100 5 (601 pts)

Ref 20 dBm

Atten 30 dB

Mkrl 2.462 944 6 GHz
-15.23 dBm

#Peak

e [ VL

A

VYV

ML 52

[\
R

53 FC
AR

£t
58k

Swp

Center” 2,462 966 7 GHz
#Res B 3 kHz

#YBW 30 kHz

Span 308 kHz
#5neen 100 5 (BB pts)
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802.11n-HT?20, Frequency: 2412MHz

- Agilent 17:25:29 Sep 27, 2016

Mkrl 2.489 777 1 GHz
Ref 20 dBm Atten 38 dB -16.58 dBm

#Peaak
Log
16
dB/

LafA

M1 &2
53 FC
AR
£t
58k
Swp

Center 2,405 758 @ GHz Span 388 kHz
#Res BH 3 kHz #\BH 30 kHz #5weep 100 s (6B1 pts)

802.11n-HT20, Frequency: 2437MHz

3 Agilent 17:29:59 Sep 27, 2010

Mkrl 2.434 783 6 GHz

Ref 26 dBm Atten 38 dB -17.33 dBm
#Peak

LaAy

Ml 52
33 FC
AR
£0f)
f>58k
Swp

Center 7434 756 8 GHz Span 308 kHz
#RBes BH 3 kHz #BH 38 kHz #5neen 100 5 (BB pts)
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- Agilent 17:34:26

Ref 20 dBm

802.11n-HT20, Freguenc

Sep 27, 2010

. 2462MHz

Atten 38 dB
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Mkrl

2.459 798 3 GHz
-18.41 dBm

#Peak
Log

19
dB/

Py

S ANTARS

WS W SR V\ff

LafA
Ml 52

53 FC
AA

£t
58k

Swp

Center 2.454 766 7 GHz
#Res BH 3 kHz

#YEBH 38 kHz

802.11n-HT40, Freguenc

1 2422MHz

Span 388 kHz

#Sweep 100 5 (601 pts)

Ref 20 dBm

Atten 30 dB

Mkrl

2424 739 8 GHz
-13.21 dBm

#Peak

o fw\ﬁ*wpxwﬂhkf

AN

!
q.

A

ML 52

53 FC
AR

£t
58k

Swp

Center 7.424 683 3 GHz
#Res B 3 kHz

#YBW 30 kHz

Span 308 kHz

#5neen 100 5 (BB pts)
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Ref 20 dBm

802.11n-HT40, Frequenc
- Agilent 17:4 Sep 27, 2010

: 2437TMHz

Atten 38 dB
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Mkrl 2.432 885 2 GHz
-18.75 dBm

#Peak
Log

19
dB/

T

VYA

LaFw Mu'm'\ \\[\/\

M1 52

53 FC
AA

£t
58k

Swp

Center 2432 866 7 GHz
#Res BH 3 kHz

802.11n-HT40, Freguenc

1 2452MHz

Span 388 kHz

#\JBH 30 kHz #5weep 108 5 (GA1 ptsy

# Agilent 17:54:14 Sep 27, 2616

Ref 20 dBm

Atten 30 dB

Mkrl 2.454 746 & GHz
-20.48 dBm

#Peak

LaAy

sinvA

WW[\AWM

ML 52

WAV
y

VA

53 FC
AR

£t
58k

Swp

Center 2.454 666 7 GHz
#Res B 3 kHz

" Span 300 kHz

#BH 38 kHz #5neen 100 5 (BB pts)
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8. DEVIATION TO TEST SPECIFICATIONS

[NONE]
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